WOMBAT

Assembly Manaal

The Wombat is an original design, with all rights reserved.
Appropriate copyrights and design patents have been granted.
Unauthorized useis strictly prohibited and will be prosecuted.

Wombat Car Company
10013 NE Hazel Dell Ave. #147
Vancouver, WA 98685-5203

(360) 335-8215

info@wombatcar.com
http://mwww.wombatcar.com

November 2005



WOMBAT Assembly Manaal

Table of Contents

Section Number of Pages in Section

DONOIS & PAITS ... e eaa s 4
Notes about choosing a donor vehicle and parts for your WWombat

ASSEMDIY OULINE ..ot eeeenees 5
A brief overview of the steps to complete your Wombat.

ASSEMDBIY INSTIUCHIONS .ot 26
Detailed assembly instructions

Appendices
A.) WomDbat Kit CONENTS ....ceeeiiiiiiiiiie et e 3
B.) Nuts & BoltS by ASSEMDIY ... 5
C.) Plexus Material Safety Data SNEet ..........ccooviiiiiiiiiiiii e 6
D.) EPOXY GUN INSIIUCHIONS ....uvtiiiiiieieeeiieeieiiiiiiee e e ettt e e e e e e e e e aeeae e e e e e e 1
E.) WIiring Harness SCREMALIC .........ccoiiiiiiiiiiiiiie e 4
F.) EXhausSt SYStemM OPLION .......uiiiiieeiiiiiiiiiiiiiie e 1
G.) Luggage RACK OPLION .....cceiiiiiiiiiiiee ettt e e e e ee e a e e e e e e e e eeeeennnnes 1
H.) SOft Half-DOOIS OPLION ....cvveiiiiiieieeeeee e e e 3
) IS Yo 10 K] o @ 1] o PRSPPI 3
J.)  SOft WINAOWS OPLION ...coeieieeiiiiiee e e e et e e e e e e e e e e e as 3
K.) Trannys, TIreS, & ENQINES ......cccooi i e e e e e e 2
L.) Fan Shroud Remote Air Intake SYSteM .......cccoieieiiiiiiiiiccr e 3

WOMBAT Assembly Manaal Table of Contents



WOMBAT Assenibly Manaal

Donors and Parts
A donor vehicle isthe original car on which the WOMBAT is built.

Choose a Donor Vehicle

TheWombat Kit Car isdesigned tofit on astock, standard Volkswagen Classic Bug chassis.
(Alsofits Thing and Kharmann Ghiachassis.) The chassisdoesnot requireany modification for
thekit tofit other than removal of thefloor pantins. Itispossibleto merely swap the bodies, but
we highly recommend that you carefully examinethe mechanica sand replace or recondition them
asnecessary. At thispoint intimemost people start with anon-running unit and restoreit, which
givesthemtheoptiontoinstall the engine/ transmission combinationto match their desired
performance and pricerange

Thekit will not fit aSuper Beetle unlessthefront end of the chassisismodified. (Not
recommended—thiswould involve cutting off the Super Beetlefront end and welding on astandard
frontend.) Wehopeto have a Super Beetle CompatibleKit at some point.

Werecommend you locate aVW shop or enthusiast in your areato use asaresourcefor advice
on how to set up the chassisto best suit your needs.

The book Baja Bugs & Buggies, How to prepare VW-based carsfor off-road fun and
racing, by Jeff Hibbard, isan excellent informati on sourceto use when making decisions about
your donor chassis. Itispublished by HPBooks, ISBN 0-89586-186-0.

Pointsto consider when selecting adonor vehicleare:

» Emission Requirementsinyour area.
In most locales, cars manufactured before a certain year have less stringent emission
requirements than later model cars. Check your local requirements. You may wish to
purchase an earlier year car to avoid hassleswith the DEQ.

* Licensng Requirements
It may be easier to start with a licensed running bug with a valid title than a junkyard
pan.

» Besurethedonor Bug hasavalidtitle.
If you discover you' ve built your kit on a stolen chassis the original owner of the donor
bug will be the legal owner of your kit car.

* Your preferenceof aSwing Axleor CV rear end suspension.

» What you consider will bethe primary use of your Wombat

* Professiona Mechanic’sInspection.

You want to avoid (or at least be aware of and correct) bent front and rear suspensions;
worn ball joints, bearings, and brakes, non-functioning transmissions, etc.

If you’ ve determined that a part is going to used in the finished Wombat, be sureitisin
good working order.

WOMBAT Assembly Manaal Donors and Parts Page 1



Donor Chassis Checklist

Thefollowing abbreviated checklist may help you decideif you want to useaparticular chassisfor your
Wombat.

1. Veifythefollowingonthechasss
A. Thetransmissionyolk mounting boltsarethere (thisisadifficult bolt tofind)
B. Therear transmissonforksarean evenheight.
C. Therear control armsdo not appear to be bent and ook proportionate from onesideto the
other
2. Check for damageof theframehorn
A. Arethetriangleplatesflat or havethey been bowed fromacollison?
B. Arethethreadsinall holesintact?
C. Verify that the mounting areafor the master cylinder hasnot been crushed dueto lack of
spacers.

Donor Parts to Save or Locate

Itispossiblethat al of thefollowing parts can be salvaged from your donor car, somewill probably
need reconditioning. If apartismissing or in poor shape, you may wishto buy new or reconditioned

parts.

VW Bug Pan Dimmer Switch Relay
All Running Gear Emergency Hasher
Engine Voltage Regulators**
Transmission* Battery & cables
Front Beam Suspension Dashboard Grab Handleand Bolts
LugNuts (On later models may befound on ceiling.)
Body To Pan Bolts & Washers Brake Reservoir, Mounting Screws& Aluminum Tubes
Steering Column Fuel Cap
w/ Nuts & Bolts& Wiring Plug Early Style Tank _ _
StesringWhed ar.1d gas tank sending unit
Clip From Speedometer Cable
Horn ,
Tool Kit.
Gauge
Fasher

* Depending on your choice of engine, tiresize, and year of donor transmission, you may need to
exchangethetransmission for onewith adifferent ring and pinion for proper performance. Please
consult acompetent VW mechanicto assst inthisdecision. Discusswith himthe primary use of your
Wombat (Off-Road, Freeway, Around Town, etc.) and hewill be ableto help you choosethe best
set up for you. See Appendix K.

**Most enginesnow comewith aternatorsthat havethevoltageregulator builtin.

WOMBAT Assembly Manaal Donors and Parts Page 2



Parts to Buy
These partsyou will not be ableto salvagefrom your donor.

Battery Tray and Hold Downs-small vinyl coated steel battery tray, 10" J-Bolts, and hold
down frame available from your local auto supply store.

Carpet/Interior/Bed Lining
GasCap
Headlight Bulbs—5-3/4" Round 3-Prong High/Low Beam #H5006

Mirrors—Vanagon Mirrorswork well. We like German brand Hagus Part #251.857.514 and
Part #251.857.513. Available at your local VW shop or through an on-line store such as
www.van-cafe.com.

Paint Job

Seats—Most aftermarket bucket seats will work well.
Seatbelts

Super Beetle Speedometer Cable (Long)

Tires

Wheds

Windshield Glass (Usewindshield frameitself astemplate.)

Wiper Motors and Wipers-A 12 \olt Jeep Wiper Motor Kit available at your local jeep
shop or on-line at stores such as www.thejeep.com or www.discountjeepparts.com. You
may prefer a more durable marine system. Check local marine shops or sites such as
www.boatfix.com, www.westmarine.com and www.shipstore.com.

Wombat Options
Theseareitemsavailablefrom Wombat Car Company.
Baja Header (Thunderbird #4224)

Custom Exhaust System (Designed for use with Baja Header-not included.) See Appendix F.

Rear Deck Luggage Rack See Appendix G.

Right Hand DriveModification

Soft Half-Doors See Appendix H

Soft Top See Appendix .

Soft Windowsfor Soft Half-Doors See Appendix J.
Limited Availability

Whesdls

Whed Spacers

SCAT ElitePro Front Bucket Seats, Black

Front Seat Mount Pedestals

WOMBAT Assembly Manaal Donors and Parts Page 3



Wombat Car Co. Experience
Donor Cars: Our preferenceis1969 or later IRSchassis.

Tires & Wheels: Wehaveused Mickey Thompson 11.5x 29.5x 15 on 15 x 10 rimsfront and back.
Thisszetirehampersthe steering radiusinfront. Dropping thefront tiresdownto9.5x 29.5x 150n 15x
8rimsimprovessteering but doesnot alow rotation of tiresfront torear.

Mickey Thompson tireslook extremely cool and are awesome off road but they are biasply tires
which can go out of round, are sometimesdifficult to balance, and noisy.

Currently, our choiceintiresare P235 75 R15 Radial Traction Tires, (Les Schwab Brand) all around,
mounted on 15 x 8 rims. Thisallowstirerotation, and givesaride smoother and quieter thanthebias
ply Mickey Thompsons.

We usewheel swith an offset of 3-1/4" backspacing. Try your local yellow pagesunder “Wheels’.

Remember that the recommended tire pressure on theselargetires assumesamuch heavier car than
theWombat. Tailor thetire pressureto theweight of the Wombat and you will get amuch better ride.

Shocks: If thestandard shocks on your donor bug arein good shape go ahead and usethem. Caoil
over shocksprovideastiffer rideand somelift.

Trannys & Engines: Our prototypeused a1973 chassiswithitsoriginal 3.88 RPIRS
transmission, a1776 cc, dud carbureted performanceengine, and 29" tall Mickey Thompsontires.
Thehigher horse power engine compensated for the 3.88 RPand tall tires providing adequate power
and acceleration. When using astock 1600 cc enginewith anything taller than astock tirewe prefer a
4.37 RPtransmission.

Our current shop demoisal1973 chassis, using the original stock single carburetor 1600 cc dual port
engineand P235 75 R15 tractiontires. Theoriginal 3.88 RP’ 73 transmissionwith thisengineandtire
combination performed terribly. We swapped it for arebuilt 4.37RP transmission which solved most
of theproblem. It could still usealittle more power infourth gear. We could do thisby either
installing acustom closeratio fourth gear or upgrading theengine.

Hot Weather Performance: If youliveinahot climate, your Wombat’s performance may benefit
from the addition of aFan Shroud Remote Air Intake System. Thisadditionimprovesairflow through
the Wombat engine shroud. See Appendix L.

WOMBAT Assembly Manaal Donors and Parts Page 4



WOMBAT Assembly Manaal

Assembly Outline

This outline gives a good overview of the procedures necessary to build your Wombat. For
details refer to the Assembly Instructions section. These instructions are in a logical order, but it is
not necessarily the only order in which to do things. Some builders prefer to install the wiring
harness before bonding to the body whereas we have it as an after-paint procedure. Read through
the instructions and choose the order that is most convenient for you.

Assembly Step Page in Detailed Instructions
1. Preparethe Pan. 1
A. Remove VW Bug body from pan. Refer to one of the numerous manualsavailableto

D.
E.

guide you in body removal.
Cut away theold floor pantinsleaving aflange aong the center tube.

Doall prep work you determineis necessary to make the pan serviceable. You should plan
to replace the shift coupler and shift rod bushing at this time as they will be wornin
most donors and it is much simpler to replace them while the body is off.

Be careful to save any donor partsyou plan to usein your finished WWombat
Mount chassison stock (small) tires--allowsmoreroom to work.

2. Bond the Body to the Chassis. 2

A.
B.

Preparethe chassis. Clean flange and chasethreadsin rear chassis mount points..

Prepare the body. Cut a 4"x2-1/2" oval relief hole in the firewall for the brake master
cylinder plunger. Clean bonding surfaces of the chassis with acetone.

Test Fit the Body. Grind fiberglassasneeded. Do adry run with clamps.

Bond the Body. Use epoxy and mounting clamps to bond body in place. Install body
mount bolts.

Securethe sub-frameyoketo thefirewall using the supplied bolts. Drill holesinfirewall
for the /4" bolts.

Return Materials. Return the clamping fixtures and epoxy gun in order to get arefund
of your deposit.

3. Top Support Frame and Spreader Bar 5

A.

Drill out pilot holesto 3/8" on A, B, and C Pillars. Use provided nutsand boltsto secure
Top Support Frame and Spreader Bar.

Drill and Tapto 3/8” windshield mount bracket holeson the A-Pillarsof the Top Support
Frame.

WOMBAT Assembly Manaal Assembly Outline Page 1



4. Ingtall Steering Column. 6
A. Drill geeringcolumnholeinfirewall.
B. Fabricate bracket and position on spreader bar.
B. Mount columnto bracket and steering box
C. Sed holeinthefirewall with siliconeor choiceof duraglass, bondo, et
5.  Pre-Mounts, Drill Holesto Prepare for Paint 7

Drilling holes before painting is recommended to avoid scratching paint and to allow
painter to correct any errors.

A. Windshield Frame & Wiper Motors 8
B. SideMirrors 9
C. Defrogt Diffusers 9
D. Dash 9
E. Gauge, Headlight Switch, Flasher Switch/Indicator Light, Grab Handle, CigaretteLighter 10
F. BrakeReservoir 10
G Hood Support Rod 11
H GasTank 11
I. TireRack 11
J. Rear Bumper 11
K. LicenseBracket 12
L. Front Bumper & Brushguard 12
M. Luggage Rack Option 12
N. Soft Top/Windows/Half-DoorsOption 13
6. PainttheCar 13

TakeMounted Body Along with Dash, Hood andWindshield Frameto Paint Shop.

Windshield hingeto body spacer plates may be sanded and painted to match the car or you can
paint to match trim. Many builderslikethe effect of painting thewheelsto match the body. Be
sureto keep track of your nuts & boltswhen your remove pre-mounted pieces. Using paint tires
will protect your finishtires.

7. Paint or Powder Coat Steel Pieces 13

Bumpers, brackets, brushguard, tirerack, top frame, hood support rod, rear and center bows.
Themost durabletreatment ispowdercoat, If you chooseto paint we recommend that you usea
primer.

8. Install Windshield Glass 14

Take painted windshield frameto glass shop and have glassingtaled.Glassisasimpleto cut flat
plate- usetheframeitself asatemplate.

WOMBAT Assembly Manaal Assembly Outline Page 2



10.

12.

13.

14.

15.

16.

17.

18

19.
20.
21,

22.
23.

24,

Apply Bedliner Coating to Floor (Not Provided) 14
Oneof several floor options.

Install Wiring Harness 14
Paint or Under Coat Undersides of Body and Hood. 16
Install Brake Reservair. 16

Holesdrilled during pre-mount.

Mount Windshield Frame 17
Adherethe sdf-stick gasket to thecowl. Usehinge spacer plates.

Heat and Defrost 17

Holesdrilled during pre-mount. Chooseinterior or exterior air routing scheme. Attach hose
adaptor toball vent. Bond ball ventstoair intake. Install defrost diffusers. Connect diffusersto
bal vents.

Install Dash 19
Holesdrilled during pre-mount.

Install Dash Switches 19
Holesdrilled during pre-mount.

Install Gauge and Speedometer Cable (Not Provided) 20
Holesdrilled during pre-mount.

Mount the Lights. 20
All holespredrilled but licensebracket light.

Install Battery Tray and Battery. 22
Mount Horn (Not Provided) 22
Steering wheel (Not Provided) 22

After thecolumniswired, if the steering wheel hasbeen removed, or acustom oneisgoing onthe
car, it should beingtalled at thistime.

Mount the Fuel Tank (not provided) in the Front Trunk Area. 22

Mount Hood & Hood Support Rod 23
Paint or under coat back side of hood. Hood hinge & hood latch holesare predrilled.

Install Wiper Motorsin Windshield Frame 23

Holesweredrilledin thewindshield frame during pre-mount. You may wish to shorten the shafts.
Motorsmay be mounted on either thetop or bottom of thewindshield frame.

WOMBAT Assembly Manaal Assembly Outline Page 3



25.

206.

27,

28.
29.

30.

31

32.

33.

35.

36.

37.

Mount Front Bumper & Brushguard 24
Mount front bumper bracketsoneat atime. Position bumper and brushguard and mark for
drilling. Drill and mount using supplied bolts.

Exhaust System 24

Werecommend our optional custom exhaust system (muffler, exhaust pipesand hangers)
designed to be used with aBajaheader (Thunderbird #4224). See Appendix F.

Mount Tire Carrier 24
Holesweredrilled during pre-mount. Cut and apply protectivevinyl to bracketsor body.

Mount Rear Bumper 25
Mount & Hook Up License Bracket with Light 25

Mountson the passenger side of therear bumper.

Install Seat Mounts 25

Not Provided. Different seatswill requiredifferent mounts. Any drilling that isto be done should
be done before carpet isinstalled—drilling through carpet isa very bad idea.

Carpet/Floor Covering 25
Not Provided. Possibilitiesinclude spray on bedliner, custom rubber mats, or acustom carpet.
Rear Bench Area 25
Not Provided. Thisareamay beused for arear seat, storage box, audio system, etc.

Mount Seat Belts 25
Not Provided

Running Boards 25
Trim and attach self-adhesive anti-dip tapeto running boards.

GrilleDecdls 25
Trimand adhere self adhesiverubber togrille.

Wombat Decals 26

Clean areabeforeingtalling decals.

SideMirrors 26
Sidemirrorsmay mount on either thewindshield frameor half-door frame.

WOMBAT Assembly Manaal Assembly Outline Page 4



38.

39.
40.
4]1.

WOMBAT Assembly Manual

Options

A. Luggage Rack See Appendix G.

B. Soft Half-Doors See Appendix H.

C. Soft Top See Appendix|.

D. Soft Windowsfor Half-Doors See Appendix J.

Mount Finish Tires & Wheels
Apply Patent Protection Sticker in the Trunk/Gas Tank Area.
Test Drive

26

26
26
26

Assembly Outline Page 5



WOMBAT Assembly Manaal

Assembly Instructions

Theseinstructionsareinalogical order, butitisnot necessarily theonly order inwhichto dothings.
Somebuildersprefer toinstall thewiring harness before bonding to the body whereaswehaveit asan
after-paint procedure. Read through theinstructionsand choosethe order that ismost convenient for

you.

Tools: Youwill need abasic mechanicstool set: Metric and US Fractional complete socket and
wrench sets, screwdrivers, pliers, measuring tape, rulers, Allenwrenches, etc. Alsovisegrips, agrinder
and adrill. Compressor and air toolswill makethejob easier, but you can build a\Wombat without

them.

Personal Protection Equipment: Safety goggles, ear plugs, gloves, dust masks, etc. Usethem.

1.

WOMBAT Assembly Manual

Prepare the Chassis:

A.

D.

Remove the VW Bug Body from the Pan/Chassis.

Refer to one of the numerous manuasavailableto guideyouin body removal. Thefactory
manua isbest ($45). TheHaynesmanual isa so good.

Cut Away The OId Floor Pan Tins.

Thereisanatural lip of thicker materia wherethe pantinsmeet the chassistunnel. Youwant
toleavethisflangeasyou cut away theold floor pantins. Wetypically useaSawzall totrim
out floor pantins, and an air chisel on spot welds.

SeeFigure 1.

Do All Prep Work You Determine is Necessary to Make the Chassis
Serviceable.

Sometipsfromthe WCC mechanics:

Shift Coupler And Shift Rod Bushing You should planto replace the shift coupler and shift
rod bushing at thistime unlessyou can guaranteethat the current onesarein good shape.
Thesewear out and will need replacing in most donor cars. Itismuch easier to do now while
thebody isoff thantowait and do it |l ater.

Clean Out the Center Tunnel. Thisisusually necessary only on junkyard chassis, but
you should probably at least ook at the center tunnel of any chassis. Remove front
Ingpection plate on center tunnel and 2 transmi ssion mount boltsonrear framehorns. Flush
any debrisout therear with awater hosedirected into thefront of thetunnel. Thiseliminates
many mysterious noisesthat may havebeeninyour future. Itissurprisingwhat canfindits
way into the center tunnel

Double Check theClutch Tube. Theclutchtubeissecuredinthetunnel with several weld
points. Brokenweldsareacommon failure. Inspect and repair asrequired.

Torsion Adjustment. Duetothewidevariationinthe number and type of mileage on donor
chassis, it may berequired to adjust therear torsion tubes.

Be Careful To Save Any Donor Parts You Plan To Use In Your Finished
Wombat.

Assembly Instructions Page 1



E. Use Paint Tires

Mount the chassison old stock VW Bugtiresand wheels. Using old small tiresgivesyou
moreroom to work and you don’t haveto worry about protecting them from paint overspray,

€tc.
2. Bonding the Body to the Chassis

Tools Needed From the Kit
grinder w/wirewheel & disc Front Clamping Fixture
rags ] Rear Clamping Fixture
4 or more strong friends Epoxy Gun
saw horses Plexus 2 part Epoxy & Mixing Tips
Tapered LineUp Bar Body Nuts & Bolt Assembly Pkg.
Rubber Gloves
M ask From the Donor
Ventilation Fan Restored Chassis, floor pan tins removed
length of 2x4 Gear Shift Bolts(2)
Drill & 1/4" bit Seat Belt Bolts(2)

To Buy

Acetone or equivalent

Tube of silicone sealer (optional)
Thebody will be bonded to the chassisa ong the center tunnel flange and thefront cross-brace
flange using a2-part epoxy (Plexus), and bolted at standard mount pointsusing boltssuppliedinthe
kit.

Withall chemicals, itisimportant that you read and follow the saf ety precautions, and warnings
before using them. On theadhesivethat youwill be using for the bonding process (Plexus), thereis
an M SDS safety information and precautionsthat should befollowed. See Appendix

A. Prepare the Chassis

1) CleanFlange: Cleantheflangeof al greaseand debris. Application of thewirewhed
followed by an acetonerubdown workswell. If you haverepainted the chassisyou will need
to grind theflange to bare metal to maximizebonding strength. A scuffed, rough surfaceis
optimum.

2) Chasethreadsin rear chasssmount points.

— W

Figure 1. Refurbished chassis
with floor pan tins removed, Forward Chassis

note flange edge remaining. Mount Bracket ———
Bonding fixtures are in place.
Rear clamping fixture fixes to
the seatbelt mount holes.
Front clamping fixture fixes to
the shifter mounting holes.

Picture is inaccurate as we
recommend using stock size
used tire/wheel during the
complete build up process.
The smaller tires allow easier
access to the chassis.

Fw‘.e;”r_ Chassis_
MauniBracket

WOMBAT Assembly Manaal Assembly Instructions Page 2



B. Prepare the Body

1) Cuta4d"x2-1/2" oval relief holefor the brake master cylinder plunger and master cylinder
mount bolts. Seefigures2& 3.
Figura 2

Firewall relief hole for master cylinder
plunger and master cylindar mount balis.

Tunnel E-;ﬂgﬂ of the
that will Bnd 1o

y ik Crossbar Edges that

2) Useacetoneto wipedown thetunnel and g Bapd ta Chassis Flangs
front crossbar edges of the body whereit . |
will bondtothe chassisflange. Thebonding
surface needsto beclean. Seefigure3: The ©
body is inverted to show the detail of the
body tunnel edge that will be bonded to
the chassisflange. This may need to be
sanded for the best fit.

C. Test Fit the Body

1) Setthebody down ontothechassisto check itsfit. (Thisiswhereall thosestrong friends
comein.) Thecenter tunnel edge of thefloor unit of the Wombat body should be ableto
contact the chassis center tunnel flange (thismay require some downward pressure). Make
sureall 6 body mount boltslineup. A tapered lineup bar or Phillipsscrewdriver can be
helpful withthis. Somegrinding of thefiberglassmay beneeded for fit.

2) Boltthelower sectionsof theclamping fixturesto thecenter tunnel using existing shifting lever
holesand seat belt holesand shifting lever and seat belt bolts saved from donor.

3) Doa“dryrun” of thefinal bonding, tightening theclamping fixturesand theboltsin place. If
thetunnel edge of thebody isnot contacting the chassisflange at theforward most point
under the dash/trunk area, use apiece of 2x4 to wedgefrom trunk downtoforceit into
position.

4) Removeupper partsof clampsand themount bolts. Removethebody fromthe chassis.

* Relef Hole for Master Cylinder

Figure 4.

Lower sections of the clamping
fixtures bolted to the center tunnel :
using existing shifting lever holesand e e L
seat belt holes and shifting lever and :
seat belt bolts saved from donor.

' "
der AL T T ER R RRURRE BRI VTR IR IS LR B ST |

T sniindies ol Uhizels Mol Bieidizhe |II1'-: a |

WOMBAT Assembly Manaal Assembly Instructions Page 3



D. Bond the Body

1. Preparetoapply theglue.
Read over theingtructionsin
Appendix for using Plexus
and the Epoxy gun. Besure
to set upinawell-ventilated
areaand wear your personal 1
protective gear. Set timeof Front Body/Chassi = Clamping Fixtura
theglueistemperature
sengtive; youwill haveless
timeat hightemps.

Figure 5. Bady.to,Chassis Bonding ':I'l:-:ZI!::':

Gluetimeislimited so be sureto haveat hand beforeyou start:
* theupper sectionsof theclamping fixtures

* rear boltsfromthekit (2 10mm x 35mmlong x 1.5 pitch hex boltswith flat and lock
washers)

* thefront boltsfromthekit (4 3/8"-16 x 2-1/2" Hex Cap Boltswith flat washersand nylock
nuts)

* Friendstolift thebody

2) Apply al/4" bead of glueaongthetunnel
flange and thefront crossbraceflange. See

figure6.

3) Lowerthebody back onto the chassis, lining Bonding Agent Appheas
upall four corner mounting pointsandingtall o Ciassis Flanass o
boltsfinger tight, thiswill square up the body N, =
tothechassis. , .

4) Placetheupper sectionsof theclamping
fixturesonto thelower sectionsthat are already
installed onthechassis.

5) Tightenclamps.

6) Fnishingalingandtightening body mount
bolts.

7) Scrapeoff any excessadhesvefrom thetunnel
andfill intheremaining gapsif desired.

8) Oncetheadhesiveisfully cured, removethe
clampingfixtures. Werecommend letting the
gluedry over night just to be assured of asecure bond.

9) If desired, apply siliconeseder to theareawherethetunnel and firewall intersect and around
thepeda assembly mounting area.

10) If thefirewal |l front edge doesn’t meet thefront crossbar use Plexus and/or Duraglasstofill the
gap.

WOMBAT Assembly Manaal Assembly Instructions Page 4



E. Secure the yoke to the firewall. R
Using the supplied 1/4"-20x 1" hex " 1/4" holes In the yoke
head bolts, washersand nuts securethe A\L
sub-frameyoketothefirewall. Youwill / N
needtodrill thefiberglass. Theyoke d

may have been predrilled. If not, drill 5
evenly spaced holesthrough the yoke.

F Return Materials

Return the clamping fixturesand
epoxy gun to Wombat Car in order to
get arefund of your deposit.

Iltems
Clamping Fixtures
Front Fixture, Upper & Lower Sections
Rear Fixture, Upper & Lower Sections
Reurnto: 5/8" Hex Nut & Washer

Wombat Car Company 1/2" Hex Nut & Washer

10013 NE Hazel D€l Ave., #147 Epoxy Gun . _
Vancouver. WA 98685-5203 (Usedelzgazzlam ps are disposable and need not be
' return

3. Top Support Frame and Spreader Bar

Tools Needed From the Kit
Drill & Bits Top Support Frame Nuts & Bolt Assembly Pkg.
Tapping Tool

Your Top Support Framewill comewelded and bolted into positionin the body subframe deeves
using 1/4" shipping bolts. Youwill needtodrill theseout tofit the 3/8" permanent bolts. The
Spreader Bar isalso mounted in position betweenthe A pillars..

A. Drill out pilot holes to 3/8" on A-Pillars (front pillars), B-Pillars (center
pillars) and C-Pillars (rear pillars) .
You may wishto enlargethe holesincrementally when going from 1/4" to 3/8". Secure Top
Frame and Spreader Bar to the body using the nutsand boltsfromthekit. Youmay also
want to usethe B-Pillar boltsfor seat belt mounting.

B. Drill and Tap A Pillar for Windshield Bracket mount.

Thewindshieldisfastened to thetop support framevial -brackets. Itisnecessary todrill and
tapfor a3/8"-16 bolt to fasten the bracket to the Top Frame. Position the holeaong the
centerline of the A-Pillar, ontheinsde, 1-1/2" below thetop edge. Seefigures9and 10.

Insde of &-Fillar of Tap Support: Frams

1-12" o bt

Dnll & Tap 3/8"-16
hiake Far windshied
mount brackst bolt,

Figura 9

WOMBAT Assembly Manaal Assembly Instructions Page 5



4. Mount the Steering Column

Tools Needed
Ratchet & Socket to fit donor bolts
Drill
Y4" and 5/16" Bits
2" Holesaw
Straight Dowel or stiff ruler
Caulking Gun
Grinder
Welder (optional)

From the Kit
Steering Column Bracket Flat Iron
2 2" U Clamp sets

To Buy
1 Can Black Satin Interior/Exterior Spray Paint
Silicone
1-1/2x2x 1/2" x 6" angleiron (option)
From the Donor
Donor Nuts & Bolts
Steering Column

Your column should beinspected and reconditioned if needed. Itisaso advisableto paint it before

ingdletion.

A. Dirill Steering Column Hole in Firewall
Itishelpful to useadtiff ruler or narrow dowe to line up the holewith the steering box. Start
withasmall holeyou can sight through, sothat if you are off lineyou can make adjustment
withyour next hole. Work your way upinsizeuntil theholeisjust large enoughto alow the

columnthrough.

B. Fabricate Bracket and Position on Spreader Bar.
Thebracket flatironis 8inchlongand 3incheswide

1) Grind edgesof flat iron smooth

2) Withthesteering column inpostion, hold
theflat plate between the columnandthe
spreader bar and mark for steering column
mount bolts. Besurethebracketis
positioned to allow for the U-clamp holes.

3) Drill holesfor steering column mount bolts
and U-clamps

4) Attach bracket to spreader bar usng U
clamps. You can adjust the height by
adding spacer washers betweenthe U
Clamp saddlesand theflat plate.

C. Mount the Column

L oosely mount the column tothe bracket
(reusedonor bolts& nuts) and to the
steering box. Inspect toinsure everything
iscorrect, thentighten.

D. Seal the Column Hole

Thecolumn holeinthefirewall needsto be
sealed. Thiscan bedonewithavariety of
materials. If your cutoutiswell done, a
bead of siliconeisadequate. If theholeis
alittlerough, thenit can either beglassed,
duraglassed, bondoed, etc.

WOMBAT Assembly Manual

Flgure 11. Steering Columin Mount Bracket

U Clamps

; Spreader Bar

\ Clamp Saddles

- Flat Plate -

i “\\\ _____-"' F
T~ Nuts Side View

Steering Column Mount Haoles

£, A

Top Wis

Assembly Instructions Page 6



Alternate Bracket

Option: fabricate bracket fromangleiron (1-1/2" x 2"x 6") and weld in place. Seefigures
12 and 13. If you opt for awelded bracket you may wish to weld to thefront of the spreader
bar rather than the back. Thisallowsbetter accessafter thedashisin place.

Figtra 12

= PSS =t o

Sproader Bar
Welded Angle [ran Brackal

ERaring -Z_'u::ZﬂI.Tll'l f

-
=

5. Pre-Mounts, Drill Holes to Prepare for Paint

Tools Needed

Drill & hits Measuring Tape Screwdrivers Masking Tape

Tapping Tools Leve Marker Wrench & Socket Set
Itisgood practicetodrill any holesrequiredinthefiberglassbefore paint. Any mistakesyou make
whiledrilling holesat this point can beeasily remedied by the painter. 1f you do decidetodrill after
paint, start withasmall bit and gradually work up to thesizeholeyou need. Thismethodisleast
likely todamageyour paint or fiberglass. Itemswhich overlap theholesarelesscritical but you
maly wish to pre-mount them anyway. You may also wishto pre-mount bumpers.

Most of the nuts provided with thekit are nylon lock nuts. When you need to use nutsduring a
pre-mount you may wish to substitute non-locking nutsto makeit easier to disassembleto paint.

Holesfor thelightsand hood mount have been predrilled. Thefollowing areitemsyou may wishto
pre-mount before paint.

A.  Windshield Frame & Wiper Motors
Side Mirrors

Defrost Diffusers

Dash

Gauge, Headlight Switch,

Flasher Switch/Indicator Light,
Cigarette Lighter, Grab Handle

Brake Reservoir

Hood Support Rod

Gas Tank

Tire Rack

Rear Bumper

License Bracket

Front Bumper

Luggage Rack Option

Soft Top/Windows/Half-Doors Option

moom

ZZrAc—TI@m

WOMBAT Assembly Manaal Assembly Instructions Page 7



A. Windshield Frame & Wiper Motors Pre-Mount

From the Kit
Windshield Frame Hinge Spacers Windshield Nut & Bolt Pack
Windshield Hinges Hinge Gaskets
Windshield Frame Gasket  Miscellaneous Nut & Bolt Pack
To Buy
Non locking #10 nuts 2 Wiper and Wiper Motor Kits

Jeep 12 Volt Wiper Motor Kits are available at your local jeep shop or on-line at stores such as
www.thejeep.com or www.discountjeepparts.com. You may prefer a more durable marine system.
Check local marine shops or sites such as www.boatfix.com, www.westmarine.com and

www.shi pstore.com.

1) Mount thewindshield bracketsto the A-Pillars using the spacer bushing and provided bolts.

2) Securethesdf-adhesivewindshield gasket to the cowl temporarily with masking tape.
Center thewindshield frameonthe cowl.

3) Postionthewindshield framehingesand spacersonthecowl. Onceeverythingispositioned
asyou like, mark windshield frameand cowl for drilling. Youwill drill 5/16" holesat the
bracket position and #10 holesfor the hinges.

4) Drill 3/8" holesfor wiper motor shafts. Thewiper motors may be mounted on either thetop
or the bottom of theframe. 1f you chooselower mount be aware of steering wheel clearance
withthemotor housing. With top mount thewiring will runaong thetop support frame. With
bottom mount thewireswill be carried under the dash--drill /4" holesfor wireaccessto
motors.

5) Mount Windshield frameusing non locking nutsto check for fit.

6) Mount wiper motors. Securewith supplied #10 self- drilling screws--drill pilot holeswith
1/8" hit.

Figure 14

Windshield Frame Layout

Wiper Motor Shaft (2 hales 3/8")

r— L
—— 13-1/2" —] 4 —— 13-1/2" —=

— S
| _ =] 33" =

Windshield Support Brackeat
(2 holes 516") J

'.""H_ _-—-—'_'_...-
-"'"--..._\_ _._._.—-—'_'_._._._
Holes for #10 machined screws to mount the windshield hinges.
Position as desired

Measurements are approximate, Ft o your Wambat.

WOMBAT Assembly Manaal Assembly Instructions Page 8



B. Side Mirrors

From the Kit To Buy
Miscellaneous Nut & Bolt Package Mirrors

Vanagon Mirrors work well. We like German brand Hagus Part #251.857.514 and Part
#251.857.513. Available at your local VW shop or through an on-line store such as
www.van-cafe.com.

Mirrorsmay be mounted to the sides of thewindshield frameor to the body forward of the A
pillar. (If you opt for the soft half-door, mirrorswill instead be mounted to the half-door frame
using machine screwsin the half-door nut & bolt package.)

1) Postion mirrorsalong thelower sideedgesof thewindshield frameor forward of the A
Rillars. Mark for drilling.

2) Drill holesfor the 1/4-20 x 3/4" Phillipsoval head machinescrewsprovidedinthekit. If you
chosewindshield mount, tap holes.

3) Securemirrorsinplace.
C. Defrost Diffuser

From the Kit

Defrost Diffusers o

Dash & Defrost Nut & Bolt Pack Trimmed Diffuger, htrmmed Diffuser.
To Buy Figure 15

Non locking #10 nuts

Refer to Section 14 on page 17 for compl ete description of
the defrost set up.

1) Trimdiffuserstofit under the upper dash edge of the cowl.
SeeFigure 15. Drill mounting holesinthediffuser for #10
machinescrews.

2) Podgtiondiffuser under dash edge of cowl and mark holes.
3) Drill holesfor mounting diffusers.
4) Drill holesor dot between mount holesfor venting air. See

Figure 16.
D. Dash Pre-Mount
From the Kit To Buy
Dash Non locking 1/4" nuts

Dash Bracket Anglelron
Dash & Defrost Nut & Bolt Pack

The Dash can easily be replaced with
a custom unit. Customers have used
wood and aluminum to fabricate
custom dashes.

1) Fabricate Brackets
Bracket ismadeof a4" length of 1-1/2
x 1-1/2 1/4" angleiron.

a) Grindedgesof angleiron smooth

WOMBAT Assembly Manaal Assembly Instructions Page 9



b) Mark anddrill holesin bracketsto
mount to spreader bar via3/8"

spreader bar A-Pillar bolts. Spreader Bar
¢) Markanddrill /4" holesin brackets .'-. I : Dash ﬁ*

-". - Jr

for dash mount. \ " Angle lron Dash Brackets !
1 r
2) FastenBracketsto A-Pillarsvia Spreader Bar to A-Fillar Boll /
Spreajer Bar Bolts. Angle lron Bracket to Dash Bolt
3) Postiondashand mark for drilling. You
will connect the dash to the bracket via Rarsh 30 G B“ff‘f

- kA
A

n

two screwsaong thesides. Four evenly - =
spaced screws acrossthetop of the
dash attach the dash to the cowl edge.
4) Drill /4" holesasmarked.

5) Securedashto bracketsusing 1/4" Figuin-1 K- Duh Motnk
Phillips Pan Head M achine Screwsand
temporary non-locking nuts.

E. Gauge, Headlight Switch, Flasher Switch/Indicator Light, Cigarette Lighter

From the Kit (Switches and Lighter packed in Wire Harness Bag)
Dash Dash & Defrost Nut & Bolt Package
Headlight Switch Flasher Switch/Indicator Light Cigarette Lighter

To Buy or Salvage from Donor
Speedometer Grab Handle w/Nuts & bolts non locking #10 nuts

1) Speedometer Thereisapre-cut holeinyour dashfor the gaugethat you salvaged from
your donor car or bought aftermarket. The gauge mountsfromtheback. Drill two holesin
the dash on each side of the gauge hole to match the mount tabs onyour gauge. Install using
the supplied #10 phillips pan head machine screwsand temporary non-locking nuts.

You may also request at thetimeyou order your Wombat that we not pre-cut the gauge hole
if you prefer to use custom gauges.

2) Drill holesinthedashtofit your headlight switch, emer gency flasher switch/indicator
light and cigarettelighter. Positionsareyour choice, they should be convenient to the
driver. Theseitemsare packaged with thewiring harness.

3) GrabHandle If yousavagedagrab handlefromthedashor ceiling of your donor car use
it asatemplateto mark hole positionson thedash. Drill. Youwill install using nuts& bolts
from your donor car.

F. Pre-Mount Brake Reservoir.
From the Donor
Brake Reservoir with mounting screws Aluminum fluid tubes
Thebrakereservoir mountsinthefront trunk area, towardsthefirewall onthedriversside.
Two holesmust bedrilled through thebody for thefluid linesto run downto the master
cylinder. Two holesfor mounting must bedrilled, dso. Thereservoir will bemounted using
theorigina nuts& boltssalvaged from thedonor car. Hold thereservoir in placeto set these

WOMBAT Assembly Manaal Assembly Instructions Page 10



1)

2)

3
4)
5)

1)
2)
3
4)

holes- itiseasest if theholesallow thefluid
linestorundown aongthefirewal. During
find ingtallation you will want to bond the
hosestothefirewall.

Pre-Mount Hood Support Rod

From the Kit

Hood Support Rod

Hood Nut & Bolt Assembly Package
Thehood support rodisan“L” shaped rod threaded on the short end. Thethreadedendis
secured through the side of thetrunk areawith the provided two 1/4" nutsand washersto
alow itto pivot. Positionasdesired and drill /4" hole. SeeFigure 14.

Pre-Mount Gas Tank

From the Kit To Buy or Salvage
Gas Tank Nut & Bolt Assembly Package Early Style Gas Tank

Placethetank inthe opening. Positionthe metal retaining strapsfromthekit. Mark and drill
holesfor the supplied 5/16" boltsto secure gastank to trunk.

Tire Carrier

From the Kit
TireRack Hinge Bracket Tire Carrier Nuts & Bolts (Lock Pin)
Pivot Pin Pin Bracket

To Buy

Non-Locking 3/8"-16 Nuts

Assembletheunit off thecar: Install bushingsinthetubesof thetirecarrier. Install the pivot
pininthehingebracket securing thetire carrier to thebracket. Placelock pinin pin bracket
toclosecarrier

Position unit so that the bracket holesare centered intherear vertical base barsof the body
subframe, and so that thelength of thetirerack islevel. Mark holes.

Drill Holes.
Mount TireCarrier.

Pre-Mount Rear Bumper before removing and disassembling Tire Carrier. Besuretoremove
bushingsfrom tubes before sending to paint or powder coat.

. Rear Bumper

From the Kit
Rear Bumper Rear Bumper Nut & Bolt Package
Rear Bumper Brackets(2)

Insert bracketsinto tubeson body subframe.
Center bumper on brackets. Mark and drill bumper to match bracket holes.
Bolt Bumper into place using provided bolts.

Adjust Bumper to Body distancesothat it linesup with thetire carrier, thendrill frameand
bracket. Secureusing supplied bolts.

WOMBAT Assembly Manaal Assembly Instructions Page 11



1).

2)

3

4)
5)
6)

1)

2)

3)

License Bracket
From the Kit

License Bracket i ar

LightsNuts & Bolts m&?‘,lt;
Thisismounted on the passenger i i}
sideof the rear bumper, after the : 109- H'P:-E
bumper and tirerack are mounted. ' '

L Figure 20. Tire Rack, Rear Bumpar, & License Brackat

Holesarenot predrilled. Position,
mark and drill holesinthe bumper for mounting with the provided #10 pan head machine
screws

Front Bumper and Brushguard

From the Kit

Front Bumper

Front Bumper Brackets, Left & Right

Brushguard

Front Bumper & Brushguard Nut & Bolt Package
Mount Front Bumper Brackets

Mount the L eft and Right Front Bumper Bracketsto the AngleBeam onesideat atimeusing
provided bolts. DO NOT REMOVE BOTH SIDESAT ONCEOR THE AXLE
BEAM WILL DETACH ITSELF

Position Bumper and Mark for Drilling

Center bumper on bracket. Mark locations on bumper to match predrilled holeson bracket.

Position Brushguard and Mark Bumper for Drilling

Center Brushguard on bumper. Mark locationson bumper to match predrilled holeson
brushguard tabs.

Drill holesin bumper.

Attach bumper to bracket using bolts supplied with your kit.

Attach brushguard to bumper using bolts supplied with thekit.

Pre-Mount Optional Luggage Rack
From the Kit
Luggage Rack Luggage Rack Nuts & Bolts

TheWombat rear deck luggage rack mounts by way of threaded insertsinthefour legsthat
rest on the deck.

Placetherack onthedeck, visually centering it onthedeck lid. Useastraight edge held
against thefender to measurefromthesideto therack. Whenyou aresatisfied with the
placement, trace around theleg.

L ook underneath the deck lid, and confirmyour leg placement mount holewill intersect with
thebody subframerailsthat run below thedeck lid. The holesdo not haveto center perfectly
onframeralls.

Adjustif necessary. If needed you can fabricate bracket to mount. See Appendix G.

WOMBAT Assembly Manaal Assembly Instructions Page 12



4) Startingwithasmall bit, drill aholeinthe center of your marked circles, then gradually work
your way uptoa3/8" diameter hole. Warning—f youincreasethe diameter too quickly, you
risk chipping thefiberglass.

5) Usethesupplied bolts, washerstomount. Loosely start all the bolts, and then lowly and
equaly tighten.

N. Pre-Mount Soft Top/Windows/Half-Doors Option

You may chooseto pre-mount the Soft Top/Windows/Half-Doorsoption. Thisisnot critical
asthese pieceshave partsthat overlap the holes.

The Soft Top requiresholesdrilled in thewindshield framefor snapsand theawning rail and
holesdrilled along therear passenger rail for snaps. The Half-Doorsrequire holesinthe body
for door hinges. The half-door windows comewith awind deflector that mountson the
windshieldframe.

Seepage AppendicesH, | and Jfor mountinginstructions.

6. Paint the Car

After each piece hasbeen test-mounted, it isremoved. (Becareful not toloseany nuts& bolts.)
Themounted body, dash, hood, and windshield frame should now betaken to the paint shop, or
painted yoursalf. Werecommend that you use paint tiresto avoid getting paint on your finishtires.

Thewindshield hingeto body spacer plates may be sanded and painted to matchthecar . Many
buildersliketheeffect of painting the wheel sto match the body.

Note: If you planto cover your top frame barswith bar padding so the color won’'t matter, don’t
tape off your cage asthe paint adds protection.

7. Paint, Chrome, or Powdercoat Steel Pieces.

Whilethebody isbeing painted, it isagood timeto paint, chrome, or powdercoat the steel pieces:
Bumpers, mounting brackets, brushguard, tire carrier, luggage rack (option) and hood support rod.
Krylon Satin Black I nterior/Exterior Spray Paint workswell.

Powder coat isrecommended asthemost durablefinish. If you decideto usepaint, itisdefinitely
worth thetroubleto useacoat of primer. Be sureto rub the steel down with solvent to remove any
greasebefore painting.

Thewindshield hingeto body spacer platesmay be sanded and painted black if you did not send
them to the paint shop. You may wish to consider painting the gastank black. You may alsowish
to consider lightly sanding and painting your muffler and exhaust pipesusing apaint designed for
barbecues. Thislooksgood and helps prevent corrosion.

If you opted for the soft top you may wish to paint or powdercoat thealuminum awningrail to
matchyour trim.

WOMBAT Assembly Manaal Assembly Instructions Page 13



8.

Install Windshield Glass Figure 21

After thewindshield framehasbeen =GR
painted, takeit to aglassshop and 5
havethewindshidd glassingaled
now. Thewindshield frameitself acts | Frame
asatemplate. Useflat plate safety *
glass. Theprocessisastandard . TGN Uinas —~ 137R
bond-in system. [

~ Hubser Tnm

9. Apply Bedliner Coating to Floor.

Option Coating thefloor with abedliner product isan alternativeto carpet. Thereareavariety of
bedliner optionsavailableat various pricesin both do-it-yourself and professiond installation. Be
sureto mask off the heater vent tubesbefore bedlining.

If youplanto do alot of wet and dirty off-roading you may wish to get plugsand drill drain holesin
your floor boards.

10. Install the Wiring Harness

Tools Needed From the Kit
Drill Wiring Harness Nut & Bolt Assembly Package
5/8" hole saw Wiring Schematic
1-3/4" hole saw Wiring Harness
4ormorestrong friends  £rom the Donor
blower or vacuum Dimmer Switch Relay
extension cord Flasher & Emergency Flasher
saw horses Fuel Tank Sender

Some buildersthink the optimum timetoingtal the harnessisbefore bonding thebody. They findit
easier to get to the body beforethe chassisisbonded. Othersprefer towait until after bonding to
body tothechassis. Your car, you choose.

Although our Wiring harness hasbeen greatly smplified, youmay sill wishto get experienced help
for this. Usethe schematic diagramincluded with your harness (alsoin Appendix E) toingtdl the
included harness. Test thewiring beforefinal bolt in of the gastank for easy access.

Theharnessisin sectionsthat plug together. Thefront
sectionisdetailed on page 1 of theschematic. Therear
sectionisdetailed on pages2 & 3. Page4isadetail of the
turnsignal converter box.

Figure 22

Youwill needtodrill aholeinthefirewall onthedriver’'s
sidefor thefront trunklineto thefront lights, fuel tank and
brake master cylinder. Themainwiring trunk runsfromthe
firewall hole, dongthedriver sdelower sill ingdethecar
along theframerail near thefloor, thenthrough ahole Position of firewall hale

WOMBAT Assembly Manaal Assembly Instructions Page 14



drilled at the base of therear seat (Alternatively, some _ Position of rear 58" hole.
buildershave chosentorunthemainwiring trunk througha | 7/
pvc pipe bonded beneath the body. If you chooseto [y
carpet theinterior, theharnessrunning alongthefloorof | |/ h
thecar isneatly hidden. If you choosebedliner, having the
wiresunder the body worksbetter. Thechoiceisyours.)
Therear harnessrunsaongtheframerails, to eachtaillight ;
assembly, engine connections, and to thetransmissionfor e
backuplights f’f Figure 23

Thefirst stepintheingdlationistodrill the bulkhead '

holes. Drill a1-3/4" holeinthefirewall and a5/8" hole at the base of therear seat. (Not necessary
if you opt to run the harnessthrough pvc pipe on the underside of thecar.) SeeFigures22 and 23
for pogtioning.

You will want to prop the body up on sawhorsesif you choosetoinstall thewiring harnessbefore
bonding to the chassis. Werecommend that you have at |east 4 peopl e, to move the body onto the
supports.

Cleantheunderside of thebody. Blowing or vacuuming work well, asdoeshosing it off with water.

Thedrawing below showsthe general routing of the harness on the underside of thebody. The
harnessisaffixed viazipties, self-adhesive cable clamps, and screw in cableclamps. An
assortment isprovided with your kit. Wefound theadhesivein the self-adhesive clampstofail in
theextremeheat of desert summers, but they may be sufficient for milder climates.

Alongthe sub frameyou may wishto smply ziptiethe harnessin place, or usethe provided self-
drilling screwsto affix cable clampsto the sub-frame. Inthefront trunk area, away from the sub-
frame, you may use either the self-adhesive clampsto bond to thefiberglass, or drill holesthroughto
thetrunk and fasten cable clampswith the stainless machine screwsand nutsprovided. Asan
alternative, you may wish to bond variouslengths of pvc pipeunder the body to hold the harness.

= 4 - -l
Flgure 28, s mark the general routing of the wiring hamess

"

=0
o \_

hY
5/8° hole at
base of rear seat

B\
1-3/4" Hole in

Upper Firewall

Wiring Hamess Position from Below.

WOMBAT Assembly Manaal Assembly Instructions Page 15



Beforeyou begin, you may want to relax and take your timeto familiarize yoursdlf with the harness.
Lay theharnessout onthefloor. With thediagram and acup of coffeeor pop, figure out where
each of thewiresgo. Thiswill helptremendoudly.

Thefuse panel mountsto thedriver side, upper firewall with the screws, washers, and nuts.
Depending onwhich year steering column you have, you will either wirethoughit, or bypassit. You
canwirein custom gauges, or reuseyour donor Bug gauge.

Headlight Switch, Emergency Panel Light, & Switcharewill bemounted inthedashtotheleft of
the steering column.

Notethat the schematic callsfor the harnesswiresto befed through the rubber grommet in the base
of thefront turn signa so that the connections between thelight wiresand harnesswiresare
protected by thelens.

If you encounter problemswhentesting your vehicle, itisagood ideato keep in mind that most
electrica problemsareground related and/or in the steering column.

11. Apply Undercoating or Paint to the Underside of Body and Hood.

Option. Spray paint or 3M rubberized undercoating to the underside of thefiberglassbody and
subframe. You may chooseto undercoat thehood also. Theblack color givesthe car aclean
finished look. Undercoating helpsadd another layer of soundproofing to the entire structure.

Itisyour choice asto the best timeto undercoat the body. Some peopleprefer todoit before
mounting the body, someafter mounting but before painting, othersafter painting but beforewiring.

If you chooseto undercoat early inthe assembly of the car you may wish to apply atouch-up coat
later insomearess.

12. Brake Reservoir

Tools Needed From the Donor
Diill Reservoir with mounting screws
DriveBit Aluminum fluid tubes

To Buy

Ziptiesor cable clamps
BrakeHose, 7mm. Blue Braided, aprox. 3feet, part N203501

Holesshould have been drilled during the pre mount before paint.

Attach alength of brake hoseto each end of the metal tubesfrom the donor to givethe correct
lengthto reach fromthereservoir to the master cylinder. Run hosesthrough holesdowntowards
master cylinder along thefirewall. Don't add too much length. Youwant thefluid to flow smoothly
without any bendsor foldsto catch air bubbles.

Attachreservoir in placeusing screwsfromyour kit. Tubesshould beattached to thefirewall in
somefashion, suchasziptiesor cableclamps. (Siliconeisnot recommended for fastening).

WOMBAT Assembly Manaal Assembly Instructions Page 16



13. Mount Windshield Frame.

Tools Needed From the Kit
Drill Windshield Frame Hinge Spacers
#10 PhillipsBit Hinges & Hinge Gaskets Windshield Gasket
Utility Knife Windshield Nut & Bolt Package

Holesweredrilled during pre-mount.
A  Trimthesdlf-adhesvewindshield gasket as necessary and adhereto cowl.

B Securethewindshield framebracket to the A-Pillar using supplied 3/8" button head screws
and bushings.

C Securethewindshield hinges, gaskets, and spacersto the cowl.
D Pacewindshiedinpositionand secureto bracket and hingesusing supplied bolts.

14. Heat and Defrost

Tools Needed From the Kit
Drill Length Defrost Hose
Utility Knife 2 Hose End Caps

2 Louvered Ball Vents

To Buy
Bonding Agent 2 Hose Adgptors
Silicone Sedler 2 Defrost Diffuser Ducts
OPTIONAL Dash & Defrost Nut & Bolt Assembly Pack
1" OD PVCopipe
90 elbows

Hot air isbrought forward fromtheenginethroughpvcpipes =+ °
installed behind therunning boards. Thereareinletsinthe
passenger and driver sidefootwells. Defrost air may be
routed to thewindshield either ontheinside or outside of the
firewall. Defrost duct hoseisprovided with thekit. 1f you
choosetoroutetheair to the outside of the cab you will need
to purchase pvc pipe and 90° el bows.

A. Ball Vents

1) Drill ball vent and attach hose adaptor.
Thelouvered ball ventswill bebondedtothehot air inletsinthefootwell. Theventis
directional, so determineif you prefer up/down; front back; or something in betweenand
position accordingly. Mark thetop of thevent for drilling. The hose adaptor will attach to the
deeveof thisvent to attach thedefrost hose If you chooseto routethedefrost air outsidethe
firewall, no modification needsto be doneto thevent. Simply bondin place.
Figure 26 showsthe adaptor and ball vent. A 1" holehasbeen drilled inthedeeve of theball
vent and the threaded adaptor has been screwed

in. Seal withsiliconif desired. Youmay needto
shorten the threaded end of the adaptor for l g

clearanceonthelouver.

Figurs 78

WOMBAT Assembly Manaal Assembly Instructions Page 17



2) Bondball vent to hot air inlet and attach hose to hose adaptor.

Figure27 showstheball ventandhose = L

inplace. Soak thehoseinwarm water e al| ViRt ilistaled
for afew minutesto makeit more v th SR
flexibleand easier to push onto the oSt
hose adaptor. Thehoserunsalong the
firewall uptothedashtoddliver airto
thedefrost diffuser ducts.

Figure 28 showsthepossible
alternative of using pvc pipeto runup
theingdeof thefirewall. Seal with
dliconeif desired. Attachthehoseat
thetop of thepipeto deliver air to the
defrost diffuser ducts.

B Exterior Defrost Air Routing
Figure29illustrates how you can
usepvc pipeand elbowstotap into
themainair pipeoutsdethefirewall
and bring the defrost air up to the
dasharea
Figure 30 showshow aholeis
drilled highupinthefirewall for the
pipe. Attachthedefrost hoseto
thispipe.

C Diffuser Ducts
(Youmay havetrimmed diffusersand
drilled cowl for mounting/venting
during the pre-mount.)

1) Trimdiffuser ducts.

Thetwo diffuser includedinthekit
need to betrimmed to fit under the
upper dash edge of thecowl. Figure
31 showsatrimmed and an
untrimmed diffuser.

2) Attachducttohose

About 1inchfromtheend of the
hose, user amarker to trace the base
of thediffuser asseeninfigure 32.
Cut dongtheoutlinewithautility
knife(Figure 33).

WOMBAT Assembly Manaal Assembly Instructions Page 18



Ly

Insert thediffuser into the hose and cap theend
of thehosewiththeincluded cap. Seal with
slicone, if desired. SeeFigure34

3) Drill holesfor mounting screws

Drill screw holesinthediffuser for #10 machinescrews.
Position diffuser under the dash edge of the cowl and
mark holes. Drill holesin dash edgefor diffuser
mounting.

4) Drill vent holes/dot.
Between mount holesdrill holesor dot for venting air.
SeeFigures35& 36.

4) Trimdefrost hose

Once Diffusersare properly positioned, trim hoseto
proper lengthtofit with your choiceof defrost air routing. Figure 36
Consider your interior finish asyou chooseyour defrost
method. You may wish to paint your pvc pipeor defrost hose. If you chooseto hideit behind
carpet, consider fastening the carpet with Vel cro stripsrather than glueto alow future access.

15 Install Dash

From the Kit
Dash Dash & Defrost Nut & Bolt Pack

Dash Brackets

Drilling was done on the dash, dash brackets, and body cowl during pre-mount. Use supplied
screwsto secure dash to brackets attached to spreader bar/A-pillars. Use supplied screwsto
securethetop of the dash to the cowl.

16 Install Dash Switches

From the Kit (Switches and Lighter packed in Wire Harness Bag)
Cigarette Lighter Dash & Defrost Nut & Bolt Package
Headlight Switch Flasher Switch/Indicator Light

To Buy or Salvage from Donor
Grab Handle w/Nuts & bolts

Holesweredrilled during pre-mount. Mount headlight switch, emergency flasher light/switch, and
cigarettelighter. Mount Grab Handleif you saved onefrom your donor.

WOMBAT Assembly Manaal Assembly Instructions Page 19



17 Install Gauge and Speedometer Cable

From the Kit From the Kit
Dash & Defrost Nut & Bolt Package Battery Tray

To Buy or Salvage from Donor BaEtery Hold Down Frame
Speedometer 10" JBolts
Super Beetle Speedometer Cable Nut & Bolt Assembly Pkg

Super Beetle Speedometer Cable Clip
During pre-mount you drilled two holesin the dash on each side of the gauge holeto match the
mount tabson your gauge. Install gaugefrom the back using the supplied #10 phillipspan head
machine screwsand nylonlock nuts.
The speedometer cablerequiresasmall clip that isnot included in most new cable packages.
Salvage onefrom your donor car or remember to get one when you buy your new super beetle
Speedometer cable.

18. Mount the Lights.

Tools Needed From the Kit
Screwdrivers Lights(Incardboard Light Box inkit)
Wrenches Lights Nuts & Bolts Assembly Pkg.
To Buy Headlight Support Frames

2 5-3/4" Round 3-Prong  #H5006

Headlight Rings

High/Low Beam Headlight Bulbs

A

Front Turn Signals

Mounting holesarepredrilled. A gasket isincluded that fits between the body and the base.
Amber lensattacheswith 2 screws. Feed wiring harnesswiresthrough therubber grommetin
the base so that the connections between thelight wiresand harnesswires are protected by
thelens.

. Front Marker Lights

Amber lightsare sed ed unitsthat snap into mounting brackets. Bracketsscrew into predrilled
holes.

Rear Marker Lights

Red lightsare sedled unitsthat snap into mounting brackets. Bracketsscrew into predrilled
holes.

Back Up Lights

Cut outsaredonefor you. Fit rubber mounting grommetsinto cut outsthenwork inthe
round sealed lights. L ubrication easesthistask.

Stop/Turn/Tail Light:

Cut outsaredonefor you. Fit rubber mounting grommetsinto cut outsthenwork inthe
rectangular red sedled lights. L ubrication easesthistask.

WOMBAT Assembly Manaal Assembly Instructions Page 20



F. Headlights
Refer todiagramin Figure 37

1.) Pre-assemblethe headlamp Support Frame, Headlamp, and Retaining Ring. Lineupthe3
notches on the Headlamp and Support Frame. Slip retaining ring over headlamp and lineup
thethree small screw holes. Usethe8-32 x 3/8" screws provided to secure thethree pieces
together.

2.) Placecarriageboltsthrough the4 holesin the body by each headlamp opening. Useone /4"
SAE washer and one 1/4"-20 hex nut to secure carriage boltsto body creating 8 fixed studs.

3.) Oneach stud place afender washer, spring, and fender washer inthat order. Refer to
diagram.

4.) PlaceHeadlamp Assembly over studs making surethat thetop of the headlamp isactually on
top.

5.) Put onefender washer and nylon wing nut on each stud and securethe assembly in place.
Tighten wing nutsto adjust the headlamp to desired depth and angle.

Figure 37 ~—1/4" SAE Washers
= 14" x 20 Hex Mut

Carmriage Bolt / 1/4" Fender Washears
A
/

IR |
f

\ ; Wing Mut
Pre-Drilled_—*" h
Hola |5 45T \ ,
.l spring |
'r?."'" ~_j.| Headlamp Support
liakel Frame
X
3
Grille Lo

Hardware Placement in Headlamp Assembly

WOMBAT Assembly Manaal Assembly Instructions Page 21



19. Install Battery Tray & Battery

Tools Needed

Drill & Bits
To Buy (or salvage from donor
Bar[tgrg/ % ) From the Kit
Battery Cables GasTank Nut & Bolt Package
Pkg Gasket material

Thetray mountsontherear framerail of the body subframe behind therear seat on the passenger
side. Positionthetray ontherear frameto bumper strut. Drill Holesand securetray in placeusing
the provided 5/16"-18 x 2" Hex Cap Screws, lock nuts, and washers.

Securebattery to tray using the hold down frameand J-bolts provided, following theinstructionson
the packages.

Battery isinstalled after thewiring harnessto leave moreroom to accesstherear lightsduringwiring
ingallation.

20. Mount Horn

Thehorn can beattached directly to any of the available mounting pointson the VW front beam
suspension. The horn can be salvaged from your donor or purchased new.

21. Steering wheel

After thecolumniswired, if the steering wheel hasbeen removed, or acustom oneisgoing onthe
car, it should beinstalled at thistime..

22. Gas Tank
Tools Needed To Buy or salvage from Donor From the Kit
Drill Early Style Gas Tank GasTank Nut & Bolt Package
Screwdriver Gas Tank Sending Unit Pkg gasket Material
Utility Knife GasCap

Neoprene GasHose and Clamp
TheWombat requiresan early stylegastank. Beforethetank isinstalled, replace or cleanthein-
tank fuel screen. A nicetouchisto paint theexterior of thetank with satin black. Youmay have
drilled mount holesduring the pre-mount.

A Outlinethe bottom edge of thetank, under theflanges, whereit will contact the body with the
gasket materid.

B Attach alength of neoprene gas hoseto bottom of tank and securewith ahose clamp. Attach
length of fudl tubeto vent fitting.

C Placethetank intheopening. Secureusingthemetal restraining clampsand 5/16" bolts
supplied withthekit.

D Hook upthesending unit.

WOMBAT Assembly Manaal Assembly Instructions Page 22



23. Hood & Hood Support Rod

Tools Needed From the Kit
Drill Hood Support Rod
#10 PhillipsBit Hood
Utility Knife 2 Hood Hinges, 4 Hinge Butt Gaskets, 2 Hinge Strap Gaskets
To Buy 2 Rubber Hood L atches
3M Spray Undercoating Hood Nut & Bolt Package

If desired, undercoat or paint the bottom of the hood beforeinstallation. Holefor the hood support
rod may havebeendrilled during pre-mount.

Instal

| the hood support rod on thedriversside of thetrunk areausingthe 2 ¥4" nutsand 2 washers

supplied. Fit the plastic end cap on the hood support rod.

Theholesfor the hinges have been predrilled in both the body and hood. Mount the hinge (short
side) to thebody first, using thelong oval head phillips machine screws (1-1/2") and 2 butt gaskets.

Then

mount the hood to the hingesusing the short (34") #10 oval head screwsand strap gaskets.

Therubber hold down latches mount in the predrilled holeswith #10 x %4"pan head machine screws.

24. Install Wiper Motors in Windshield Frame
Holesweredrilled inthewindshield frameduring pre-mount.

A
1

2)

3)

4)

5

The shafts of the wiper motors may be shortened for a cleaner look:

Place arubber washer on the shaft then position wiper motor in place with the shaft through
theholeinthewindow frame. Place second rubber washer, metal trim piece, and nut onthe
shaft. Tightenthenut down..

Count 4 threads out from the nut and mark thisasthe cutting location. Remove wiper motor
fromwindshiddframe.

Run the nut only back onto the shaft. Now cut off only the outer threaded housing of the shaft
at themark. Thiscan be cut with either asaw or asmall tubing cutter. Becareful not to cut
thesmooth inner shaft.

Now cut off an equal amount of theinner shaft so that it again protrudes 3/4" fromthe
threaded outer housing..

Clean up thethreaded shaft by backing off the nut.

. Mount the wiper motors tothewindshield frame with the shaftsthrough the hole

predrilled before paint using the washers, trim piece and nut provided inthe wiper kit.
Mount the wiper arms onto the shaft.

Secure the wiper motors to the Windshield Framewith #10 phillips pan head self-
tapping screws. Drill pilot holeswith 1/8" bit.

Run wires along the top support frame, securing with zip ties, to connect to the
wiper motors.

25. Front Bumper & Brushguard

WOMBAT Assembly Manaal Assembly Instructions Page 23



Tools Needed

Wrench & Socket Set
Onehelper From the K|t

Front Bumper

Front Bumper Brackets, Left & Right

Brushguard

Front Bumper & Brushguard Nut & Bolt Package

A. Mount Front Bumper Brackets

Mount the L eft and Right Front Bumper Bracketstothe Angle Beam onesideat atimeusing
provided bolts. DONOT REMOVE BOTH SIDESAT ONCEOR THE AXLEBEAM
WILL DETACHITSELF

B. Attach bumper to bracket using bolts supplied with your kit.

Holesweredrilled during pre-mount.

C. Attach brushguard to bumper using bolts supplied with the Kit.

26. Exhaust System

Werecommend our optiona custom exhaust system (muffler, exhaust pipesand hangers) designed
to beused with aBajaheader. See Appendix F.
We used an exhaust header: Thunderbird #4224 from Autosport: 1-800-344-2847

We suggest that you may want to sand lightly and paint black the muffler and exhaust pipesusinga
paint designed for barbecues. Thislooksgood and preventscorrosion.

Wheningtalling themuffler adjust/rotateit in position to give maximum clearance from the body
subframe on onesideand theenginevalve cover onthe other. Leaveenough clearanceto service
thevalves.

27. Mount Tire Carrier
Tools Needed

Wrench & Socket Set From the Kit
Scissors TireCarrier
Utility Knife Hinge Bracket
Marker Pin Bracket
Lock Pin

Holesweredrilled during thetest-fit befor%ﬁe aglierilitrge;t(i)\llte;gg;ge

Tracethe bases of the pin and hinge brackets on the paper side of the self-adhesive protectivevinyl.
Cut out and apply to the brackets. Thiswill help protect the paint surface of your Wombat.
Alternatively, apply thevinyl to the body rather than the bracket.

Mount thetirerack hinge and pin bracketsin the predrilled holesusing the provided bolts. Mount
thetirerack to the hinge bracket using the 1/2" x 2-3/4" Hex Cap Screws, nuts, and washers
provided. Closethetirerack and securewiththelock pin.

28. Rear Bumper

WOMBAT Assembly Manaal Assembly Instructions Page 24



Tools Needed From the Kit
Wrench & Socket Set Rear Bumper
Marker Rear Bumper Brackets(2)
Rear Bumper Nut & Bolt Package

Holesweredrilled during pre-mount before paint. 1nsert bracketsinto tubeson body subframe.
Bolt Bumper into place using provided bolts.

Adjust Bumper to Body distance sothat it linesup with thetire carrier, then secure bracketsto
frameusing supplied bolts.

29. Mount & Hook Up License Bracket with Light

Holesmay have been drilled during pre-mount. Mount thelicensebracket with light onthe
passenger side of therear bumper. Usethe pan head machine screws & nutsincluded inthekit.
The bracket comeswith asmall bag of fastenersto fasten thelicense plateto the bracket

30. Install Seat Mounts

Placeyour seatsin the car, and determinewhere the mounting hardwarewill mount. Different seat
companiesusedifferent systems, sofollow their directionsfor proper ingalation. Any drillingthatis
to be done should be done before carpet isinstalled—drilling through carpet isa very bad idea.

31. Carpet/Floor Covering

You will haveto decide on what type of interior youwant. Possibilitiesinclude spray on bedliner,
custom rubber mats, or acustom carpet. If you chooseto use carpet or matsgluedin place,
consider securing with velcroin areaswhereyou may wish later access.

32. Rear Bench Area

Thisareamay beused for arear seat, storage box, audio system, etc.

You can havealocal uphol stery shop make up aseat for you—vinyl and foam over plywood
backing. It may be secured permanently with screwsor be removablewith velcro. If you carpet
over therear bench area you can apply the stiff side of velcro to the back of your seatsand it will
adheretothecarpet. Or use self-adhesive velcro ontherear bench area.

33. Mount Seat Belts

34. Running Boards
Trimand attach self-adhesive anti-dip tape to running boards.

35. Grille Decals

Your kit containstwo 2" x 2' strips of self-adhesiveblack vinyl textured tape. Trimtofitinyour
grille. Removebacking and apply to your clean, painted grille. Becareful, theadhesiveisstrong
and will stay stuck inthefirst placeit touches.

36. Wombat Decals

WOMBAT Assembly Manaal Assembly Instructions Page 25



Clean areasyouwishtoinstall decals.

Suggested Locations:

»  Centered on nose section,

» Eachfront quarter panel infront of door openings
* Rear pand, on either sideof engine.

37. Side Mirrors

Holesweredrilled during pre-mount. Themirrorsmay mount to thesides of thewindshield frame,

onthebody forward of the A-Pillar, or onthe optiona half-door frame. Securemirrorsto location
of choiceusing supplied bolts.

38. Options

A. Luggage Rack See Appendix G.

B. Soft Half-Doors See Appendix H.

C. Soft Top See Appendix I.

D. Soft Windows for Half-Doors See Appendix J.

39. Mount Finish Tires & Wheels

40. Apply Patent Protection Sticker in the Trunk/Gas Tank Area.

41. Test Drive

WOMBAT Assembly Manaal Assembly Instructions Page 26



WOMBAT Assembly Manaal
Appendix A: Kit Contents

Fiberglass

Body, with installed Steel Subframe, Steering Bracket, and Front Splash/Kick Panel. Necessary cutouts
performed, miscellaneous mount points predrilled, all post-mold preparation performed, & sanded.

Dash
Hood
Windshield Framewith Seel Subframe

Steel
Brushguard
Front Bumper
Hood Support Rod
Mounting Hardware:
Dash Bracket Anglelron (2)
Front Bumper Left Side Bracket
Front Bumper Right Side Bracket
Rear Bumper Mount Brackets (2)
Steering Column Bracket Flat Iron
TireCarrier Hinge Bracket
TireCarrier Pin Bracket
Windshield Brackets(2)

Rear Bumper

Spreader Bar

TireCarrier

Top Support Frame:
Left Side
Right Sde
Center Bars(2)

Body Mount Tools & Supplies
Front Clamping Fixture (return for deposit)
Rear Clamping Fixture (return for deposit)
Epoxy Gun (return for deposit)
PlexusEpoxy (1 tube)

Mixing Tips(2)

Plastic
Defrost Ball Vents(2)
Defrost Bl Vent nozzles(2)
Defrost Diffusers(2)
Defrost Duct Hose
Windshield Hinge Spacer Plates (2)

WOMBAT Assembly Manaal Appendix A: Kit Contents Page 1



Lights& Electrical
Amber Front Turn Signalsw/gasket & screws(2)
Sealed Small Amber Front Marker Lights(2)
Sedled Small Red Rear Marker Lights(2)
Black Marker Light Mounting Brackets(4)
Sedled 2-1/2" Round Clear Back Up Lights(2)
Black Recessed Mount 2-1/2" Grommetsfor Back Up Lights(2)
LargeRed Stop/Turn/Tail Lightsw/Black Recessed Mount Grommets(2)
Red Reflectors, 2-3/8" Round, w/Self Adhesive Backing (2)
Amber Reflectors, 2-3/8" Round, w/Self Adhesive Backing (2)
LicenseBracket w/ Light (includesLicense Plate Fastener Pkg.)
Headlamp Frames(2)
Headlamp Rings(2)
Wiring Harness includes headlight switch, emergency flasher light/switch, cigarette lighter.
Vinyl Coated Stedl Battery Tray, Hold Down Frame, & JBolts

Other Hardware & Parts
Black Powdercoat FlushHood Hinge (Pair: 1 Left SidePin & 1 Right SidePin)
Black Powdercoat Flush Windshield Hinge (Pair: 1 Left SdePin& 1 Right SidePin)
Black Textured Vinyl Sef-Adhesive Anti-Slip Tapefor Running Boards(24' x 6" Strips)
Gas Tank Gasket
GrilleDecd Kit (Saf-Adhesive Black Textured Vinyl )
Hood Support Rod
Rubber Hood L atches (2)
Steering Column Bracket U-Clamps (2)
TireCarrier Pivot Pin
TireCarrier Lock Pin
TireCarrier Mount Protective Vinyl
Windshield Gasket

Nuts & Bolts Assembly Packages
Battery Tray
Body
Dash & Defrost
Front Bumper & Brushguard
GasTank
Headlamp
Lights
Miscdllaneous
Rear Bumper
TireRack
Hood Windshied
Top Support Frame WiringHarness

WOMBAT Assembly Manaal Appendix A: Kit Contents Page 2



Custom Exhaust System Option For Use Wth Baja Header, Not Supplied
Muffler
Straight Tail Pipe
2-Bend Primary Exhaust Pipe
1-Bend Secondary Exhaust Pipe
Clamps(3)
L-Bracket
Rubber Strap Hanger
Fange
Flange Gasket
Exhaust Nuts& Bolts Assembly Pkg.

Rear Deck Luggage Rack Option
Luggage Rack
Luggage Rack Nuts& Bolts Assembly Pkg.

Soft Half-Doors Option
Haf-Door Frames (L eft & Right)
Half-Door Skins(Left & Right)
Haf-Door Top Bar
Striker Platesand Strikers(2)
Black Powdercoat Flush Door Hingesw/Removable Pins (4)
Stainless Steel Paddle Handle Door L atches (2)
Soft B-Pillar Filler Panels(Left & Right)
Snap Kit
Velcro Strip
Haf-Door Nut & Bolt Assembly Pkg.

Soft Top Option
AwningRall
Black Nylon Rear Bow Eye End (2)
Black Nylon Rear Bow Deck Mounts(2)
Center Top Support Bow
Rear Top Support Bow
SnapKit
Soft Top
Soft Top Nut & Bolt Assembly Pkg.

Soft Windows for Half-Doors Option
Skinned Soft Window Frames (L eft & Right)
Wind Deflector Kit
Soft Window Nut & Bolt Assembly Pkg.

WOMBAT Assembly Manaal Appendix A: Kit Contents Page 3



WOMBAT Assembly Manaal
Appendix B: Nut & Bolt Assembly Pack Contents

Battery Tray

Position

Battery Tray to Body Subframe
Battery Tray to Body Subframe
Battery Tray to Body Subframe

Body Mount

Position

Frame to Chassis

Frame to Chassis

Frame to Chassis

Frame to Rear Chassis
Frame to Rear Chassis
Frame to Rear Chassis
Sub Frame Yoke to Body
Sub Frame Yoke to Body
Sub Frame Yoke to Body
Sub Frame Yoke to Body

Dash & Defrost
Position

Dash to Bracket
Dash to Bracket
Dash to Bracket
Dash to Cowl
Dash to Cowl
Dash to Cowl
Defrost Hose End

Diffusersto Body
Diffusersto Body
Diffusersto Body
Speedometer to Dash
Speedometer to Dash
Speedometer to Dash

WOMBAT Assembly Manual

Iltem

5/16"-18 Nylon Insert Lock Nut, Zinc
5/16"-18 x 1-1/2" Carriage Screws, Zinc
5/16" SAE Flat Washers, Zinc

Item

3/8"-16 Nylon Insert Lock Nut, Zinc
3/8"-16 x 2" Hex Head Bolt, Zinc Grade 5
3/8" SAE Flat Washer, Zinc

10mm Lock Washer, Zinc

10mm SAE Flat Washer, Zinc

10mm x 35mm x 1.50 pitch Hex Head Bolt, Zinc
1/4"-20 Nylon Insert Lock Nut, Zinc
1/4"-20 x 1" Hex Head Bolt, Zinc Grade 5
1/4" Fender Washer, Zinc

1/4" SAE Flat Washer, Zinc

Iltem
1/4"-20 Nylon Insert Lock Nut, SS
1/4"-20 x 2" Phillips Pan Head Machine Screw, SS
1/4" Flat Washer, SS
1/4"-20 Nylon Insert Lock Nut, SS
1/4"-20 x 2" Phillips Pan Head Machine Screw, SS
1/4" Flat Washer, SS
Nylon Locking Finishing Plug Unvented,
Fits1" ID, 1-13/64" Head Dia, Black
#10-24 Nylon Insert Lock Nut, SS
#10-24 x 1" Phillips Pan Head Machine Screw, SS
#10 Flat Washer, SS
#10-24 Nylon Insert Lock Nut, SS

#10-24 x 3/4" Phillips Pan Head Machine Screw, SS

#10 x 5/8" Fender Washer, SS

Appendix B: Nut & Bolt Assembly Pack Contents Page 1

Qty
2

—
<

QO AU NNNODNDMO

—
<

NBAAMBRDDAQO

NNNDRBMD



Front Bumper & Brushguard
Position

Brushguard to Bumper

Brushguard to Bumper

Brushguard to Bumper

Bumper Bracket to Axle Beam
Bumper Bracket to Axle Beam
Bumper Bracket to Axle Beam

Bumper to Bracket
Bumper to Bracket
Bumper to Bracket

Gas Tank
Position

Gas Tank to Trunk
Gas Tank to Trunk
Gas Tank to Trunk
Gas Tank to Trunk

Headlamp

Position

Headlamp Assembly to Stud
Headlamp Assembly to Stud

Headlamp Assembly to Stud
Headlamp Ring to Support Frame
Headlamp Stud to Body
Headlamp Stud to Body
Headlamp Stud to Body

Hood

Position

Hood Hinge & Gasket to Body
Hood Hinge & Gasket to Body
Hood Hinge & Gasket to Body
Hood Hinge & Gasket to Hood
Hood Hinge & Gasket to Hood
Hood Hinge & Gasket to Hood
Hood Support Rod

Hood Support Rod to Body
Hood Support Rod to Body
Rubber Hood L atch to Body
Rubber Hood L atch to Body
Rubber Hood L atch to Hood
Rubber Hood L atch to Hood

WOMBAT Assembly Manual

Item

5/16"-18 Nylon Insert Lock Nut, Zinc

5/16"-18 x 1" Hex Head Bolt, Zinc

5/16" SAE Flat Washer, Zinc

12mm Lock Washer, Zinc

12mm SAE Flat Washer, Zinc

12mm x 100mm 1.50 pitch Metric Hex Head Bolt,
Zinc Grade 10.9

3/8"-16 Nylon Insert Lock Nut, Zinc

3/8"-16 x 1" Hex Head Bolt, Zinc Grade 5

3/8" SAE Flat Washer, Zinc

Iltem

Metal Retaining Straps

5/16"-18 Nylon Insert Lock Nut, Zinc

5/16"-18 x 1-1/2" Hex Head Bolt, Zinc Grade 5
5/16" SAE Flat Washer, Zinc

Iltem

1/4"-20 Nylon Wing Nut

1-1/2", 3/8" OD, .028 Wire Dia. Closed End
Compression Spring

1/4" x 1" Fender Washer, Zinc

#8-32 x 3/8" Phillips Pan Head Thread Cutting Screw

1/4"-20 Hex Nut, Zinc

1/4"-20 x 2-1/2" Carriage Screw, SS

1/4" SAE Flat Washer, Zinc

Iltem

#10-24 Nylon Insert Lock Nut, SS

#10-24 x 1" Phillips Oval Head Machine Screw, SS
#10 Flat Washer, SS

#10-24 Nylon Insert Lock Nut, SS

#10-24 x 7/8" Phillips Oval Head Machine Screw, SS
#10 Flat Washer, SS

1/4" Rubber Rod End Caps

1/4"-20 Nylon Insert Lock Nut, Zinc

1/4" SAE Flat Washer, Zinc

#10-24 x 3/4" Phillips Pan Head Machine Screw, SS
#10 Flat Washer, SS

#10-24 x 3/4" Phillips Pan Head Machine Screw, SS
#10 Flat Washer, SS

Appendix B: Nut & Bolt Assembly Pack Contents Page 2

ty

ARARNBRNDNO

o0 b

Q CDCDOOCDJl\i)

A BADNNNNEFPOOOOOOLO



Lights

Position

Front Turn Signal Lightsto Body
Front Turn Signal Lightsto Body
Front Turn Signal Lightsto Body
License Bracket to Rear Bumper
License Bracket to Rear Bumper
Marker Light Brackets to Body
Marker Light Brackets to Body
Marker Light Brackets to Body

Miscellaneous
Position

Iltem

#10-24 Nylon Insert Lock Nut, SS

#10-24 x 3/4" Phillips Pan Head Machine Screw, SS
#10 Fender Washer, SS

#10-24 Nylon Insert Lock Nut, SS

#10-24 x 3/4" Phillips Pan Head Machine Screw, SS
#10-24 Nylon Insert Lock Nut, SS

#10-24 x 3/4" Phillips Pan Head Machine Screw, SS
#10 Fender Washer, SS

Item

Side Mirrorsto Body/Windshield Frame 1/4"-20 x 3/4" Phillips Oval Head Machine Screw, SS

Side Mirrorsto Body
Side Mirrorsto Body
Wiper Maotorsto Windshield Frame
Wiring Harnessto Steering Column
Wiring Harnessto Steering Column

Rear Bumper
Position

Bracket to Frame
Bracket to Frame
Bracket to Frame
Bumper to Bracket
Bumper to Bracket
Bumper to Bracket

Tire Carrier

Position

Bracket to Body

Bracket to Body

Bracket to Body

Pivot Pin

Pivot Pin

Pivot Pin

Tire Carrier Bushing

Tire Carrier to Pin Bracket

Top Support Frame

Position

Spreader Bar to Body/A Pillar
Spreader Bar to Body/A Pillar
Spreader Bar to Body/A Pillar

Top Frame to Body SubFrame B Fillar
Top Frame to Body SubFrame B Pillar
Top Frame to Body SubFrame C PFillar
Top Frame to Body SubFrame C Pillar

WOMBAT Assembly Manual

1/4" Flat Washers, SS

1/4" Nylon Insert Lock Nuts, SS

#10-16 x 3/4" Phillips Pan Head Self-Tapping Screw
12 Contact Connector Body Plug Housing

Termina Socket Amp Female 201-14 GA

Item

3/8"-16 Nylon Insert Lock Nut, Zinc

3/8"-16 x 2-1/2" Hex Head Bolt, Zinc Grade 5
3/8" SAE Flat Washer, Zinc

3/8"-16 Nylon Insert Lock Nut, Zinc

3/8"-16 x 1" Hex Head Bolt, Zinc Grade 5
3/8" SAE Flat Washer, Zinc

Iltem

3/8"-16 Nylon Insert Lock Nut, SS

3/8"-16 x 2" Hex Head Bolt, SS

3/8" Flat Washer, SS

1/2"-13 Cap Nut, SS

1/2"-13 Nylon Insert Lock Nut, SS

1/2" Flat Washer, SS

Tire Carrier Bushing: 1-1/4 x .120 urethane bushing
1/2" x 2-3/4" ClevisPin, Zincor SS

Iltem

3/8"-16 Nylon Insert Lock Nut, SS

3/8"-16 x 4" Button Head Socket Cap Screw
3/8" Flat Washer, SS

3/8"-16 Nylon Insert Lock Nut, Zinc

3/8"-16 x 2-1/2" Hex Head Bolt, Zinc Grade 5
3/8"-16 Nylon Insert Lock Nut, Zinc

3/8"-16 x 2-1/2" Hex Head Bolt, Zinc Grade 5

Appendix B: Nut & Bolt Assembly Pack Contents Page 3

—
<

0 00 00NN OO 0O

ty

©OFRrNMDDdO

ty

ADNDNNNO

—
<

RANPR RGO OO

NNNDNNDMDMPMO
~—
<



Windshield

Position ltem Qty
Bracket to Top Frame Windshield Spacer: 1" x .095 urethane bushing 2
Bracket to Top Frame 3/8"-16 x 1-1/4" Button Head Screw, SS 2
Bracket to Top Frame 3/8" Flat Washer, SS 2
Windshield Frameto Bracket 5/16"-18 Cap Nut, SS 2
Windshield Frame to Bracket 5/16"-18 x 2" Button Head Screw, SS 2
Windshield Frame to Bracket 5/16" Flat Washer, SS 2
Windshield Hingeto Body #10-24 Nylon Insert Lock Nut, SS 6
Windshield Hingeto Body #10-24 x 1-1/2" Phillips Oval Head Machine Screw, SS 6
Windshield Hingeto Body #10 Flat Washer, SS 6
Windshield Hingeto Windshield Frame #10-24 Nylon Insert Lock Nut, SS 6
Windshield Hingeto Windshield Frame #10-24 x 2" Phillips Oval Head Machine Screw, SS 6
Windshield Hingeto Windshield Frame #10 Flat Washer, SS 6
Wiring Harness

Position ltem Qty
Harness to Body/SubFrame 1/2" Adhesive Backed Clamp 5
Harness to Body/SubFrame 3/8" Adhesive Backed Clamp 5
Harness to Body/SubFrame 1/2" Nylon Cable Clamp 7
Harness to Body/SubFrame 1/4" Nylon Cable Clamp 2
Harness to Body/SubFrame 3/4" Nylon Cable Clamp 2
Harness to Body/SubFrame 3/8" Nylon Cable Clamp 4
Harness to Body/SubFrame 5/16" Nylon Cable Clamp 7
Harness to Body/SubFrame 5/8" Nylon Cable Clamp 5
Harness to Body/SubFrame 7/16" Nylon Cable Clamp 5
Harness to Body/SubFrame 5-3/4" Nylon Cable Tie 4
Cable Clampsto SubFrame #10 Hex Head Self Drilling Screws 20
Cable Clampsto Firewall #10-24 x 3/4" Phillips Pan Head Machine Screw, SS 8
Cable Clampsto Firewall #10 Flat Washer, SS 8
Cable Clampsto Firewall #10-24 Nylon Insert Lock Nut, SS 8
Custom Exhaust System Option

Position ltem Qty
Flange & Gasket to Header 3/8"-16 Hex Nut, Zinc 3
Flange & Gasket to Header 3/8"-16 x 1" Hex Head Bolt, Zinc Grade 5 3
L-Bracket to Rubber Strap Hanger 5/16"-18 Hex Nut, Zinc 1
L-Bracket to Rubber Strap Hanger 5/16"-18 x 1-1/2" Hex Head Bolt, Zinc Grade 5 1
L-Bracket to Rubber Strap Hanger 5/16" x 1-1/4" Fender Washer, Zinc 1
Muffler to L-Bracket 5/16"-18 Hex Nut, Zinc 1
Muffler to L-Bracket 5/16"-18 x 1" Hex Head Bolt, Zinc 1
Muffler to L-Bracket 5/16" x 1-1/4" Fender Washer, Zinc 1
Rear Deck Luggage Rack Option

Position ltem Qty
Luggage Rack to Body 3/8"-16 x 2" Hex Head Bolt, Zinc Grade 5 4
Luggage Rack to Body 3/8" SAE Flat Washer, Zinc 4
Luggage Rack to Body 3/8" Rubber Washer 4
Luggage Rack to Body 3/8" Split Lock Washer, Zinc 4

WOMBAT Assembly Manaal Appendix B: Nut & Bolt Assembly Pack Contents Page 4



Soft Half-Doors Option
Position

Door Hinge to Body

Door Hingeto Door

Door Hingeto Daoor

Door Hingeto Door

Mirrorsto Soft Half-Door Frame
Mirrorsto Soft Half-Door Frame
Mirrorsto Soft Half-Door Frame
Paddle Latch to Door

Paddle Latch to Door

Paddle Latch to Door

Top Bar to Half-Door Frame
Striker Plate to B-Pillar

Soft Top Option

Position

Awning Rail to Windshield Frame
Center Bow to Top Support Bars
Deck Mount to C-Pillars

Iltem

#10-16 x 1-1/4" Phillips Oval Head Self Drilling Screw
#10-24 Nylon Insert Lock Nut SS

#10-24 x 5/8" Phillips Oval Head Machine Screw SS
#10 Flat Washer, SS

1/4"-20 Nylon Insert Lock Nut, SS

1/4"-20 x 3/4" Phillips Oval Head Machine Screw, SS
1/4" Flat Washer, SS

#10-24 Nylon Insert Lock Nut SS

#10-24 x 1/2" Phillips Pan Head Machine Screw SS
#10 Flat Washer, SS

3/8"-16 x 3/4" Hex Head Bolt, Zinc

1/4"-20 x 1" Phillips Oval Head Machine Screw, SS

Iltem

#6 x 1/2" Phillips Pan Head Self-Tapping Screw, Zinc
#6 x 1/2" Phillips Pan Head Self-Tapping Screw, Zinc
#10-16 x 3/4" Phillips Oval Head Self Drilling Screw

Soft Windows for Half-Doors Option

Position

Soft Window Frame to Half Door
Soft Window Frame to Half-Door
Soft Window Frame to Half-Door

Iltem

1/4"-20 x 3/4" Phillips Pan Head Machine Screw, Zinc
1/4"-20 Hex Nut, Zinc

1/4" SAE Flat Washer, Zinc

Wind Deflectorsto Windshield Frame  #10-16 x 3/4" Phillips Oval Head Self Drilling Screw

WOMBAT Assembly Manual

Appendix B: Nut & Bolt Assembly Pack Contents Page 5

AR NQ

o ADMQ

rrooorrArRORORRKA

<

<

<



WOMBAT Assembly Manwual  Appendix C: Plexus MSDS

ITW Plexus Material Safety Data Sheet
Part No. 0904 MA 300 ADHESIVE Page 1
MA 300 ADHESIVE
Last revised:  11/16/99
Printed: 02/18/01
1. CHEMICAL PRODUCT AND COMPANY IDENTIFICATION
Chemical family Acrylate
General information: Adhesive
MANUFACTURER EMERGENCY INFORMATION
ITW Plexus Emergency telephone number
30 Endicott St. (CHEMTREC) (800) 424-9300
Danvers, Massachusetts 01923 Other calls: (978) 777-1100
2. COMPOSITION/INFORMATION ON INGREDIENTS
HAZARDOUS CONSTITUENTS Exposure limits
Weight ACGIH OSHA Other
Constituent Abbr. CAS No. percent TLv PEL Limits
Methacrylic acid MAA 79414 5-15 20 20 4 ppm
ppm ppm (Manufact )
(urer)
Methyl Methacrylate Monomer MMA 80626 50-60 100 100 100
ppm ppm (Canada)

"TLV" means the Threshold Limit Value exposure (eight-hour, time-weighted average, unless otherwise noted) as established by the
American Conference of Governmental Industrial Hygienists. "STEL" indicates a short-term exposure limit. "PEL" indicates the OSHA
Permissible Exposure Limit. "n/e" indicates that no exposure limit has been established. An asterisk (*) indicates a substance whose
identity is a trade secret of our supplier and unknown to us.

3. HAZARDS IDENTIFICATION

Emergency Overview
Appearance, physical form, odor: Off-white paste with varied fragrant odor.

WARNING! Flammable. Overexposure to liquid, mist or vapor may have the following effects: EYE
AND SKIN EXPOSURE: Irritant and potential skin sensitizer. May cause redness, itching, burning,
rash. RESPIRATORY EXPOSURE: Irritant. May cause headache, nausea, dizziness, fatigue,
drowsiness. Avoid breathing vapor. Use with adequate ventilation or use proper respiratory
equipment. Wash thoroughly after handling. Do not take internally. Keep away from heat,

sparks, open flames.

Potential health effects:
Primary routes of exposure:
[l Skin contact [l skin absorption [l Eye contact [l Inhalation [ ] Ingestion

Symptoms of acute overexposure:

Skin: Eyes:
May cause irritation and sensitization. May be Liquid and vapors causes moderate irritation. May
absorbed through the skin. cause corneal damage.

WOMBAT Assembly Manaal Appendix C: Plexus MSDS Page 1



ITW Plexus
Part No. 0904

Material Safety Data Sheet

MA 300 ADHESIVE Page 2

Inhalation:

High concentration is irritant to respiratory tract and
may cause dizziness, headache, and anaesthetic
effects.

Effects of chronic overexposure:

Ingestion:

Causes irritation, a burning sensation of the mouth,
throat and gastrointestinal tract and abdominal pain.

Prolonged exposure may lead to kidney, lung, heart and liver damage.

Medical conditions which may be aggravated by exposure:

Preexisting eye, lung and skin disorders.

Carcinogenicity -- OSHA regulated:  No

ACGIH: No

National Toxicology Program: No

International Agency for Research on Cancer: No

Cancer-suspect constituent(s):
Other effects:

Developmental toxicity observed in animal tests with MMA at levels toxic to the mother.

4. FIRST AID MEASURES

First aid for eyes:

Flush eye with clean water for at least 15 minutes
while gently holding eyelids open. Get immediate
medical attention.

First aid for inhalation:

Remove patient to fresh air. Administer oxygen if
breathing is difficult. Get medical attention if

First aid for skin:

Immediately remove contaminated clothing and
excess contaminant. Flush skin with water.
Wash thoroughly with warm soap and water.
Consult a physician if irritation develops.

First aid for ingestion:

Do NOT induce vomiting. Give two glasses of
water to dilute if patient is conscious. Get medical

symptoms persist. attention.
5. FIRE FIGHTING MEASURES
Extinguishing media:
[ Jwater [l Carbon dioxide D1y chemical Wl Foam []Alcohol foam
Flash Point (°F): 50 Method: TCC
Explosive limits in air -- Lower: 21 Upper: 12.5

Special firefighting procedures:

Keep personnel removed and upwind from fire.
Wear self contained breathing apparatus and full
protective equipment. Cool tank with water spray.
Fight fire from a distance as the heat may rupture
the tanks.

Hazardous products of combustion:
Carbon monoxide, carbon dioxide and smoke.

Unusual fire and explosion hazards:

Sealed containers at elevated temperatures may
rupture due to polymerization. Vapors are heavier
than air and may travel to ignition sources and
flash back.

6. ACCIDENTAL RELEASE MEASURES

Spill control:

Avoid personal contact. Eliminate ignition
sources. Ventilate area.

Containment:

Dike, contain and absorb with clay, sand or other
suitable non-combustible material.

WOMBAT Assembly Manual

courqr0420

Appendix C: Plexus MSDS Page 2



ITW Plexus
Part No. 0904

MA 300 ADHESIVE

Material Safety Data Sheet
Page 3

Cleanup:

For large spills, pump to storage/salvage vessels.
Soak up residue with an absorbent such as clay,
sand, or other suitable material and dispose of

Special procedures:

Prevent spill from entering drainage/sewer
systems, waterways, and surface waters. Use
non-sparking tools

properly (RCRA hazardous waste). Add inhibitor to
prevent polymerization.

7. HANDLING AND STORAGE
Handling precautions:

Do not breathe vapor or mist. Do not get in eyes, on skin or clothing. Wash thoroughly after handling. Close
container after each use. Ground container when pouring. Keep away from heat, flame or sparks. Use
non-sparking tools.

Storage precautions:

Keep in a cool place, without direct exposure to sunlight. Keep container tightly closed and otherwise in
accordance with NFPA regulations. Maintain air space in storage containers.

8. EXPOSURE CONTROLS/PERSONAL PROTECTION

Engineering controls

Ventilation: Other engineering controls:

Use ventilation that is adequate to keep employee
exposure to airborne concentrations below
exposure limits.

Keep container tightly closed. Observe label
precautions. Have emergency eyewash and safety
shower present.

Personal protective equipment

Eye and face protection: Skin Protection:

Wear safety glasses. Wear coverall chemical
splash goggles and face shield when eye and face
contact is possible.

Wear impervious butyl rubber clothing as
appropriate to prevent contact.

Respiratory protection:

A NIOSH/MSHA air purifying respirator with an organic vapor cartridge may be permissible, however use a
positive pressure air supplied respirator if there is any potential for uncontrolled release, or unknown exposure
levels.

9. PHYSICAL AND CHEMICAL PROPERTIES

Specific gravity: 1.03 Boiling point (°F): 213
Melting point (°F): n/d Vapor density (air = 1): >1
Vapor pressure (mmHg): 28 mm Hg at 68 °F Evaporation rate (butyl acetate =1): 3
VOC (grams/liter): < 50 mixed Solubility in water: n/d
Percent volatile by volume: n/d pH (5% solution or slurry in water): 3.0-3.5
Percent solids by weight: n/d 0

10. STABILITY AND REACTIVITY

This product is chemically stable. Hazardous polymerization may occur.

Conditions to avoid:

Unstable with heat, direct sunlight, inert gas
blanketing, ultraviolet radiation.

Incompatible materials:

Incompatible with strong oxidizing agents and
reducing agents, acids and bases. Material is a
strong solvent and can soften paint and rubber.

courqr0420

WOMBAT Assembly Manaal Appendix C: Plexus MSDS Page 3



ITW Plexus
Part No. 0904

MA 300 ADHESIVE Page 4

Material Safety Data Sheet

Hazardous decomposition products:
Carbon monoxide, carbon dioxide and smoke.

Conditions of hazardous polymerization:

Excessive heat, storage in the absence of inhibitor
and inadvertant addition of catalyst.

11. TOXICOLOGICAL INFORMATION
Acute oral effects:
LD50 (rat): > 2000 mg/kg estimate

Toxicity of MMA exposed near LD50 include blood
in the urine and liver changes.

Acute inhalation effects:
LC50 (rat): No data available. in 4 hours

Toxicity of MMA at 8-100 times TLV from
respiratory and gastrointestional irritation, lung
damage, nervous system effects and blood in
urine.

Subchronic effects

Inhalation: Repeated exposure of MMA at 5-100
times the TLV include lung damage, pulmonary
irritation, liver changes, eye irritation, nasal tissue
changes, incoordination and upper respiratory
irritation. Ingestion: Liver and kidney affects with
altered function in both organs. Skin permeation
may occur.

Carcinogenicity, teratogenicity, and mutagenicity:

Possible reproductive hazard based on animal data.

Acute dermal effects
LD50 (rabbit): > 1700 mg/kg estimate
Dermatitis.

Eye irritation:
Not available.

Chronic effects

Inhalation: long term exposure of MMA caused
inflammation of the nasal cavity, changes in nasal
sensory cells and decreased body weight.
Ingestion: Can cause decreased body weight, and
increased kidney weight

Toxicological information on hazardous chemical constituents of this product:

Oral LD50 Dermal LD50 Inhalation LC50
Constituent (rat) (rabbit) (rat, 4 hours)
Methacrylic acid 1060 mgl/kg 500 mg/kg >1300 ppm
Methyl Methacrylate Monomer 7872 mg/kg > 5000 mg/kg 7093 ppm

12. ECOLOGICAL INFORMATION

Ecotoxicity:

MMA has: estimate of 96 hour median threshold limit: 100-1,000 ppm; 96 hour LC50, fathead minnow: 150
ppm; 96 hour LC50, bluegill sunfish: 232 ppm. MAA has: LC50 = 85mg/l, 96 hr, Rainbow trout (slightly toxic);
EC50 > 130 mgl/l, 48 hr, Daphnia magna (practically non-toxic); EC50 = 0.6 mg/l, 96 hr, Algae (highly toxic).

Mobility and persistence:

MMA is partially biodegradable in water. BOD-5
day: 0.14 g/g - 0.90 g/g; THOD : 1.92 g/g. MAA
readily biodegraded (86% within 28 days) under
aerobic conditions.

Environmental fate:

MMA produces high tonnage material in wholly
contained systems. Liquid with moderate mobility.
Sparingly soluble in water. High potential for
bioaccumulation. Low mobility in soil.

13. DISPOSAL CONSIDERATIONS

Waste management recommendations:

Do not dispose of in a landfill. Incineration is the preferred method of disposal.

WOMBAT Assembly Manual

courqr0420

Appendix C: Plexus MSDS Page 4



ITW Plexus Material Safety Data Sheet
Part No. 0904 MA 300 ADHESIVE Page 5

14. TRANSPORT INFORMATION

Proper shipping name: Adhesives

Technical name: N/A

Hazard class: 3

UN number: 1133 Packing group: Il IMDG Page no.: 3174
Emergency Response Guide no.: 128

Other: Containers < 30 liters are PG Il

Depending on the size and type of container, this material may be reclassified
as "Consumer Commodity, ORM-D" for shipments within the United States, or as
"Limited Quantity" elsewhere. Refer to the appropriate regulation.

15. REGULATORY INFORMATION

U.S. Federal Regulations
TSCA:
All ingredients of this product are listed, or are exempt from listing, on the TSCA Inventory.

The following RCRA code(s) applies to this material if it becomes waste: D001, D019

Regulatory status of hazardous chemical constituents of this product:

Extremely Toxic CERCLA  TSCA 12B Expor t
Constituent Hazardous*  Chemical** RQ (Ibs) Notification
Methacrylic acid No No No Not required
Methyl Methacrylate Monomer No Yes No Required

*Consult the appropriate regulations for emergency planning and release reporting requirements

for substances on the SARA Section 301 Extremely Hazardous Substances list.

**Substances for which the "Toxic Chemical" column is marked "Yes" are on the SARA Section 313 list of

Toxic Chemicals, for which release reporting may be required. Consult the appropriate regulations for specific requirements.

Classification of this material for SARA Section 312 hazardous materials inventory reporting:
Immediate health hazard Delayed health hazard Fire hazard Reactivity hazard

Regulatory notes:

In normal use, the methyl methacrylate in this product is polymerized during cure. For purposes of air quality
regulations, the maximum amount of VOC (i.e. MMA) emitted is negligible (less than 5%). Actual emissions
are a function of substrate and process and should be considered on an individual basis.

Canadian regulations

WHMIS hazard class(es): B2; D2B

courqr0420

WOMBAT Assembly Manaal Appendix C: Plexus MSDS Page 5



ITW Plexus
Part No. 0904

Material Safety Data Sheet
MA 300 ADHESIVE Page 6

16. OTHER INFORMATION

Hazardous Materials Information System (HMIS) ratings:
Health Flammability Reactivity
2* 3 2

The information and recommendations in this document are based on the best information available to us at the time of preparation, but
we make no other warrenty, express or implied, as to its correctness or completeness, or as to the results of reliance on this

document.

courqr0420

WOMBAT Assembly Manaal Appendix C: Plexus MSDS Page 6



WOMBAT Assembly Manaal

Appendix D: Epoxy Gun Instructions
Simpson Brand Epoxy Tie Tool Model # EDT22A

Manual Dispensing Tool for 22 oz. Cartridges —The EDT22A features a molded nylon reinforced body for ultimate
strength and light weight. The handle is positioned under the cartridge for balance and ease of use. The drive

mechanism is released by pushing forward on the drive handle. Cartridges “ snap-lock” into position.
http://mww.simpsonanchors.com/catalog/adhesives/accs/adhesive_tools.html

INSTRUCTION SHEET
EDT22A
Dispensing Tool

RECALIBRATION and TROUBLESHOOTING
1. General Instructions for use
1. Retract pistons — push trigger forward and pull on retracting handle at the rear of the tool.

2. After preparing cartridge, insert cartridge into carriage. Make sure cartridge is aligned with pistons and sets level in
carriage.

3. Dispense adhesive by squeezing trigger. Operation: Squeeze trigger. Hold for 2-3 seconds, release and repeat. Tool
can be damaged by applying too much pressure! This can also

cause cartridge to deform resulting in adhesive blowing past T
wipers.

4. To release pressure, push trigger forward. This will stop the flow Carriage J
of adhesive.

5. Should it be necessary due to wear, the drive mechanism can be
recalibrated by turning the adjusting screw at the rear of the tool
body (see troubleshooting guidelines below). -

Push Trigger Forward to Disengage
2. Non-drip
Trigger-Release Brake
Push the trigger forward to release the piston rod and to remove the piston pressure — the rod can be moved back and forth
without manual release of brake.

3. Cleaning and maintenance
It is very important to keep the center piston rod clean and to oil it frequently to ensure a better function.

Clean dispensing tool after use. Wipe drive and plunger rods with oil to prevent rust. Clean adhesive paste from tool using a
cloth and appropriate solvent. Do not submerge or soak the tool in any solvent! Scrape or chip off hardened adhesive.

4. Recalibration (regain the movement of the piston)
If your gun does not advance in a proper way, it needs recalibration.

Symptom:
Back-lash of the trigger, or locked piston rod.

Troubleshooting Guidelines:

To eliminate the back-lash, that may occur as a result of wear, do as follows:

1) turn the adjusting screw clockwise the whole way down, the piston rod can now be moved back and forth.
2) turn the adjusting screw counter-clockwise until the the piston rod can be moved by squeezing the trigger.

5. Safety Regulations
Always wear adequate eye protection when using any tool.

WOMBAT Assembly Manaal Appendix D: Epoxy Gun Instructions Page 1



WOMBAT Assembly Manaal
Appendix E: Wiring Harness Schematic

[ s E u-mnum;— e __._
! !Iﬂ'ﬁE 5 _E g}ﬁlg 3 oo ]
!if | 0 EE A e b
Ei"i E 5 i3 3 sl ii o 51
ot i it L T
ri' . ‘ i E ! 3 i g
_,_! i 7% | | )% |2
il ] / p o+ >
".' . |.I . ; =
1? = T i
ﬂ i |II I e ﬁ;ﬁ,;;;ﬁﬁf...:ﬁ%ufﬂ{.. e ‘ - g
; :ulf: =
' ;-'5 =
B - — e g
CERE .
' E BT 8§
E ! 2 - »
: q 5 ull
: o ﬁ :
.’Ilﬁ"-,l . =4
P . ; :
f’" ] E
N B
-
0rQoERy g
Eﬂ? f g
if 5
i 15f§ 3 &
: s3:t 31 g
I i3 3l :
ti:? El oA [x]

WOMBAT Assembly Manaal Appendix E: Wiring Harness Schematic Page 1



Enzm}_ﬂ E_I-zm PAGE T OF 4 397 - 01498 - 059 - 09/.26/99 =« 0271 4402

Sam P

15Amp ||

I
ﬂ 158mp || |F5 mpH 154mp
]Iﬁ.ﬁmp "" 154mp "

" SCk18kr " |||[;;T“;” E.-'" 'fr-.ﬁn"t:u

(8]
(17 5amp||||7 SAmp |7 5Amp ".'-"EA:!_:-”

@)

e e s L

Al T~

i
] Ly, Haadiight Redy-&11azh
L T 20N e - Wre i Cokee _..___.. d
s Eicun  LH T CET-Adrnch Frm
_ sonw o Brw vire i Colmn __‘_ ........1_|Ir I+l =]

. Harm Bwtton=Afoch
— =N ETE-¥ Iz Brr Whee i Colern

225 W TLRN CX T Abiach | (Dt | | -

T e GB Wres i Column ____. i, Light "
— el Figshar & ind L1 &Mook e ...rr..rr...
Sea Fage 3 x : TEE WL B WA i Dol ., TICR
S LR G s icOLS ..__.., _ _ﬂ_uqm
by By Y M WA Pl T 30| _ L vj..l..-:._ 1 \
B - Ek
iy ——EiR-BI G S ST RS | _._.. TG,
-l K — % e
Sy ey GROUHEY = Sitaeh " W f
P S “.-:___n..___._-_"l....i... ol i3 1 368 b B u__.__..._..._._'.n...“_._s._i el _. -+ .____._:ﬂ__“_ | GEN “
M A e e Ciniver Scds LIWH . Ak A ST
e e T ikt s M ...r..r - e
| et | Oren By | oo [02/14m2] e | TR Woae.

Appendix E: Wiring Harness Schematic Page 2

WOMBAT Assembly Manaal



—— = = .

Eﬂzm}.ﬂ- E_—m_zn P&GE 3 OF & O%/92 - QLSR8 - 05,98 = 00067090 - 03214092

STARTER

44 T Ballery

R

e T

S __

R

i
R

E_Hl ] .
o,

e

PR

=
R —
i

ol 088 [Tl erver
e | 248 [Braea | U

S o

=

R

|

S i

b |
Aftach Wrea fo Bumpaer - ] - - o)

i . | Ariooh Wred 1o Serge

Mipns [Ceredsnad] _.flin_F L) . e 25E ) Matnarvln D0ar o

BEE

L5
=]
]
A

Rad

]

i — 114
| 13y

LN . Troder Flug
e = 125

By ._In_nl-_._ | ..u......“_.._m.u._ [ B e s

Appendix E: Wiring Harness Schematic Page 3

WOMBAT Assembly Manaal



WOMBAT WIRING

.--._.____.I._:I!nru-n...l...lhﬂ.._._,# Drman By _ _U_u-u_l_”mu_u.._m...m_ml._

PAGE 4 OF 4

TURMN SR AL
n_uz{mmqmm@

&1R-8I

O 9 - QIS8 - 0590 - 09526499 - 0271402

CONMECT

A 30RG ;

L e W i

Appendix E: Wiring Harness Schematic Page 4

WOMBAT Assembly Manaal



WOMBAT Assembly Manaal
Appendix F: Exhaust System Notes

Exhaust System Option Contents

1 muffler 1 L-bracket

1 straight tail pipe 1 rubber strap hanger

1 2-bend primary exhaust pipe 1 flange

1 1-bend secondary exhaust pipe 1 flange gasket

3 clamps Exhaust Nuts & Bolts Assembly Pkg

Nuts & Bolt Package Contents

Position Iltem Qty
Flange & Gasket to Header 3/8"-16 Hex Nut, Zinc 3
Flange & Gasket to Header 3/8"-16 x 1" Hex Head Bolt, Zinc Grade5 3
L-Bracket to Rubber Strap Hanger 5/16"-18 Hex Nut, Zinc 1
L-Bracket to Rubber Strap Hanger 5/16"-18 x 1-1/2" Hex Head Bolt, Zinc Grade 5 1
L-Bracket to Rubber Strap Hanger 5/16" x 1-1/4" Fender Washer, Zinc 1
Muffler to L-Bracket 5/16"-18 Hex Nut, Zinc 1
Muffler to L-Bracket 5/16"-18x 1" Hex Head Balt, Zinc 1
Muffler to L-Bracket 5/16" x 1-1/4" Fender Washer, Zinc 1

o Put theflange & gasket ontheheader. (We use Bgjaexhaust header: Thunderbird #4224.
Availablethrough usor from Autosport: 1-800-344-2847)

. Hang the muffler fromthe pre-drilled holein the body sub-frame. Themuffler stsonthedriver
sideof theengine, verticdly, with ahanger off the back.

. Cut the pipestofit.

e Theprimary pipehasal20 degreebend, and a20 degree bend. The end of the pipewith
the 120 degree bend isexpanded to dlip over the collector.

* Thesecondary pipehasa90 degree bend that hasaswedgefit end and a standard end.
The swedge end didesover theprimary pipe. Thestandard end goesto theinlet of the
muffler and will need to be cut to length. Thisjoint may need to bewelded.

* Thetail pipeisthestraight 12 inch piece, and attachesto the outl et of the muffler.
. Make surethe muffler bracket has clearance on the CV boot.
. Make surethereis sufficient clearance between the pipesand thefiberglass body.

. Wheningtaling themuffler adjust/rotateit in position to give maximum clearance from the body
subframe on one side and the engine valve cover ontheother. Leave enough clearanceto service
thevalves,

. We provide clampsfor thejoints, but welding may berequired for acomplete seal.

. We recommend that you sand lightly and paint black the muffler and exhaust pipesusing apaint
designed for barbecues. Thislooksgood and hel psprevent corrosion.

WOMBAT Assembly Manaal Appendix F: Exhaust System Option Page 1



WOMBAT Assembly Manaal
Appendix G: Rear Deck Luggage Rack

Wombat Rear Deck Luggage Rack Mounting Instructions

Rear Deck Luggage Rack Option Contents Tools
Luggage Rack Drill & Bits
Luggage Rack Nuts & Bolts Assembly Pack Protective Paper & Tape

Nuts & Bolts Marker

Qty Iltem Position

4 3/8"-16 x 2" Hex Head Bolt, Zinc Grade 5 Luggage Rack to Body
4 3/8" SAE Flat Washer, Zinc Luggage Rack to Body
4 3/8" Rubber Washer Luggage Rack to Body
4 3/8" Split Lock Washer, Zinc Luggage Rack to Body

The Wombat rear deck luggage rack mounts by way of threaded inserts in the four legs
that rest on the deck.

1. ProtecttheFinish
Cover therear deck with sometype of paper or tapethat will prevent scratching, and that you
canwriteontomark locations. (If you get your luggagerack at the sametimeasyour Kit, pre-
mount it and avoid possible paint problemsduring drilling.)

2. Positionthe Luggage Rack
Placetherack onthedeck, visudly centering it onthedeck lid. Useastraight edge held against
thefender to measurefrom the sideto therack. When you are sati sfied with the placement, trace
aroundtheleg.

3. Confirm Placement
L ook underneath thedeck lid, and confirm your leg placement mount holewill intersect withthe
body subframerailsthat run below thedeck lid. Theholesdo not haveto center perfectly on
framerails. Adjustif necessary.

A. Fabricate Bracket Luggage Rack Legs
If feet donot digntoframerailswhile Ear S D] e D
Iuggagerack iscenteredon quy, you may st TR Niniiadoon 3 'E' o
fabricate bracketsfromangleironor \
squaretube. Bolt bracket toframe. Bolt g o
luggage rack to bracket. ram s
5 Drill Holes Optional Luggage Rack Brackets

Startingwithasmall bit, drill aholein the center of your marked circles, then gradually work your
way uptoa3/8" diameter hole. Warning—f youincreasethe diameter too quickly, you risk
chippingthefiberglass.

6. MountLuggage Rack

Usethe supplied bolts, washersto mount. Loosely start al the bolts, and then dowly and equally
tighten.

WOMBAT Assembly Manaal Appendix G: Rear Deck Luggage Rack Option Page 1



WOMBAT Assembly Manaal
Appendix H: Soft Half-Doors Option

Half-Door Option Contents
Half-Door Frame, Left & Right
TopBars(2)

Door Hinges, 2 Left Pin, 2 Right Pin
Hinge Gaskets

Paddle Latches

Striker Plates(2)

Striker Bars(2)

Door Nut & Bolt Assembly Pkg

From the Kit
SideMirrors

To Buy
Paint

Nuts & Bolts
Qty Item
4 3/8"-16 x 3/4" Hex Head Bolt, Zinc
12 #10-24 Nylon Insert Lock Nut SS

12 #10-24 x 5/8" Phillips Oval Head Machine Screw SS

12 #10 Flat Washer, SS

12 #10-16 x 1-1/4" Phillips Oval Head Self Drilling Screw, Zinc

4 1/4"-20 Nylon Insert Lock Nut, SS

1/4" Flat Washer, SS
#10-24 Nylon Insert Lock Nut SS

#10 Flat Washer, SS

H 00000 DN

Attach Hinges to Door Frame

Drill mount holeson hingemount platesfor
hinges. Ingtal hingesusing provided

machinescrews.

Position Door Frame

Place door framesin body openings.
Position frame so the gap between door
edgeand body isequal. Mark body for

drilling.

Drill Pilot Holes
Drill #6 or #8 pilot holes.

Mount Door Frame

Ingtall hingeswith the provided #10 self-drilling

SCrews.

WOMBAT Assembly Manual

1/4"-20 x 3/4" Phillips Oval Head Machine Screw, SS

#10-24 x 1/2" Phillips Pan Head Machine Screw SS

1/4"-20 x 1" Phillips Oval Head Machine Screw, SS

Drop Ship from Top Company
Soft Half-Door Skins, Left & Right
Soft B-Pillar Filler Panels, Left & Right
Snap Kit
Velcro Strip

Tools

Drill w/ bitsand drivers
Threading Tool
Measuring Tape
Marker

Utility Knife

Grinder

Welding Tools

Snap Tool (option)

Position

Top Bar to Half-Door Frame
Door Hinge to Door

Door Hinge to Door

Door Hinge to Door

Door Hinge to Body

Mirrors to Soft Half-Door Frame
Mirrors to Soft Half-Door Frame
Mirrors to Soft Half-Door Frame
Paddle Latch to Door

Paddle Latch to Door

Paddle Latch to Door

Striker Plate to B-Pillar

Wombat Soft Half-Door Frame

Wl d Bims o B
Ha F<Door Tigd Bar

T=sihr Wies

i Wambat Saft Hell-Door Frame M
in Place

Appendix H: Soft Half-Door Option Page 1



5. Finish Striker Plate

B-Pillar
A) Grind edges smooth.
B) Weld the striker bar to the center of
the striker plate. riioucFhia
C) Drill chamfered holes in striker plate
for mount screws. (Holes unnecessary if
welding plate in place.) Striker Bar
welded onto
: . Striker P|
6. Attach Striker Plate to B-Pillar wkar e
A) Position Striker Plate Option: Weld

triker Plate onto
B-Filkar

The3" striker plate needsto be attached to the
B-Pillar about 11" upfromthesill. Exact
position determined by aignment with door
frame.

B) Drill Mount Holes in B-Pillar
Mark and drill mount holes. Thread holesfor

Drill chamferad
hales in Striker Plabe
and threaded holes
in B-Pillar o sacure
plate to pillar with

/4" -20 phillipsoval head mount screws. 114" -20 bolts.
C) Secure Striker Plate to B-Pillar
Useincluded 1/4"-20 oval head machine Striker Plate on B-Pillar
screws.
Optionally, you may weld thestriker platein " Wambat &-Fillar Gag )
placerather than using screws. £.N L qubiy

B-Allar Cags
Tl —=

7. Install Paddle Latches
With door mounted, install paddlelatchin door
frame so that the striker of thelatch correctly
engagesthestriker bar onthestriker plate. Drill
hinge mount plates on door frameand securelatch

in placewith provided #10 machinescrews.

8. Finish Top Bar
A) Grind edges till smooth

Strikar 13" iy

Figte”

B) Position Bar on Door Frame, Mark and Drill Mounting Holes for 3/8" Bolts.
C) Paint

9. Install Side Mirrors

Position mirrorson door framesand mark and drill mount holes on side mirror mount holes.
Ingtall using provided 1/4" machinescrews.

10. Remove Latches, Hinges and Mirrors.

WOMBAT Assembly Manaal Appendix H: Soft Half-Door Option Page 2



11.
12.

13.

14.
11.

Apply Door Skin to Door Frame

Reinstall Hinges and Latches

Cut out thematerial so that theflange of the paddlelatch overlapsthe materia. Becareful notto
cut out too much!

Install Top Bar to Door Frame
Bolt top bar in placeusing provided 3/8" bolts.

Reinstall Side Mirrors

Install B-Pillar Filler Panel

A) Install Body Snaps Studs
Install snap button studsto the body aong theledge of the B-Pillar Gap. Snaps should be
centeredinthearea. Drill 1/8" holesandingtall studsusing a#2 Phillipsdriver.

B) Install Velcro
Adherethe sdlf-adhesive Vel cro strip to the back of the B-Pillar.

C) Position the Filler Panel in Place.
Position the panel and secureto the B-Pillar with Velcroflaps.

D) Install Panel to Body Snaps

Attach the button and socket pieces of the snapsthefiller pand usingthepunch & die
provided inyour snap kit. You can rent or borrow asnap-fastening tool for easier instalation.

Working from thetop down, install each snap of thepanel. Fasten snaps, stretch and smooth
asyou go.
E) Install Panel to Soft Top Snaps

If you haveinstalled asoft top, you will needto install arow of snapsalongthetop of the
panel and arow aong the bottom of the soft top.

WOMBAT Assembly Manaal Appendix H: Soft Half-Door Option Page 3



WOMBAT Assembly Manaal
Appendix I: Soft Top Option

Soft Top Option Contents Drop Ship from Top Company
Rear Bow Awning Rall
Center Bow Snap Kit
2EyeEnds Soft Top

2 Deck Mounts

To Buy

Soft Top Nut & Bolt Assembly Pkg Foam Pipe Insulation.

Tools (1-3/8" inner diameter, 1/2" thick wall split self-sealing
Drill w/ bitsand drivers insulation.)
Measuring Tape Sports Wrap
Marker Silicone
Utility Knife

Nuts & Bolts

Qty Item Position

4 10-16 x 1-1/4" Phillips Oval Head Self Drilling Screw, Zinc Deck Mount to C-Pillar
4 1/4"-20 x 1" Hex Head Bolt, or Phillips Pan Head 1-1/4" Soft Window Frame to Half Door
4 #6 x 1/2" Phillips Pan Head Self-Tapping Screw, Zinc Center Bow to Top Support Bars
7 #6 x 1/2" Phillips Pan Head Self-Tapping Screw, Zinc Awning Rail to Windshield Frame

Thetop usestheawning rail to attach to thewindshield frame, Velcrototheside verticalsof the
top support frame, and snaps aong thebody rail. Takeyour time, keep moving around the
car and adjusting. A poorly installed top can spoil an otherwisewell put together kit. If
you ar eat all uncomfortablewith this, get someprofessional help.

1. Attach the Awning Rail

Attach theawningrail tothetop of thewindshield frame. Thiscan bedonewiththe 7 included #6
x 1/2" phillipspan head self tapping screwsincluded or poprivets. One screw inthe center, with
3equally spaced screwson either side. The*C” channel should faceforward, toward thefront of
the car and extend over the edge of thewindshield frame. Thetaller sideof therail should beup.
Runabead of sliconeaongflat sdeof theawning rail whereit will contact thewindshield frame
before screwingitinplace. Use /8" drill bit. (Depending onyour color schemeyou may wishto
paint or powdercoat the awning rail to match the other trim on your Wombat.)

2. Install Body Snap Studs
L ocate and mark the center of therear passenger rail. Starting from the center mark snap
positions, equally spaced about 4-5 inches apart, all along the vertical edge of therear rail. Body
snap studs should be centered vertically intheriseaong therear rail. Drill /8" holesandinstall
studsusing a#2 Phillipsdriver.
L ater you will attach button/socket snapson the soft top asit isstretched and pulled into placein
positionsto match the studs on the body.

3. Install Soft Top in Awning Rail

Slidethetopintotheawningrail. Center it onthewindshield frame. Fold thetop over the® C”
channel and back over thetop support frame. Position andinstall 2 snap studson each of the
upper cornersof thewindshield frame, oneonthesideand oneonthefront. Use1/8" drill bit.

WOMBAT Assembly Manaal Appendix I Soft Top Option Page 1



4. Install Center Bow

The center bow hasasaddle on either end that rests on the side bars of the top support frame.
Determinewhereto position your center bow by locating the vel cro wrapper on the underside of
the soft top. (Located near therear center bars). Attach the center bow to top frameusing the
included #6 x 1/2" phillips pan head self tapping screws.

5. Rear Bow

Therear bow attachesto therear legs (C-pillars) of thetop frame viadeck mountsand eye ends.
It will hold thetop at the same height asthe center bow.

A) Eye ends
Theeyeendsfit onto the ends of therear bow and attach to the deck mounts.

B) Deck Mounts

Position the deck mountson therear legs of thetop frame so that thetop of the rear bow
supportsthetop in the same plane asthe center bow. Thelegsof therear bow canbe
shortened if necessary. Attach deck mountsto C-Pillarsusing the 10-16 x 1-1/4" Phillips
ova head sdf-drilling screws.

Diagram not to zcale.

Rear Top Frame Vertical

Snaps ................ | Fiherglass

6. Bar Padding

Thetopisdesigned to accommodate foam pipeinsulation asbar padding. Weuse 1-3/8" inner
diameter, 1/2" thick wall. Our preferenceissplit self-sedlinginsulation. Cut theinsulationtofit
and secureon front and rear center bars, side bars, and sideand rear vertical bars. Some
customers have used sportswrap tapeto cover the pipeinsulation.

7. Center Bow
Securethetop to the center bow with the Velcro wrap.

8. \Velcro Restraining Straps

Ontheunderside of the soft top are Vel cro restraining flapsfor both center bars, and the B-pillar
sdeverticd bars. Attachtheseflapsnow over theinstalled pipeinsulation.

WOMBAT Assembly Manaal Appendix |: Soft Top Option Page 2



9. Install Snaps on Soft Top
Youwill attach the button & socket pieces of the snapsto the soft top using the punch & die
provided inyour snapkit. You canrent or borrow asnap fasteningtool for easier installation. It
will be easier to smooth and stretch thetop into placeif you have at least two peopleworking on
this. Working inwarm weather a so makes smoothing thewrinklesout of thetop easier.

A. Windshield Frame Snaps
Double check that thetop iscentered intheawningrail, theninstall snapsat thefront of the
topto matchtiestudsinthewindshield frame.

B. Rear Rail Snaps

Find and mark therear center of the soft top and install snap. Snap the center snap of the soft
top to the center snap ontherear rail of thebody. Working from one side of the center to the
other stretch and smooth the top and attach snapsto the soft top that correspond with the
snapsonthebody. Fasten snapsasyou go. Alternating sideswill help keep wrinklesout of
thetop. Work from therear forward.

C. B-Pillar Filler Panel Snaps

If you choseto purchasethe half-door option, you will install button & socket snapsonthe
soft top to match snap studson the B-Pillar Filler Pandl.

WOMBAT Assembly Manaal Appendix I: Soft Top Option Page 3



WOMBAT Assembly Manaal
Appendix J: Soft Windows for Half-Doors Option

Soft Windows for Half-Doors Option Contents Drop Ship from Top Company
2 Flat Panel Wind Deflector Pieces 2 Soft Windows, frame & skin
2 Formed Wind Deflector Pieces

. Tools
Soft Windows Nut & Bolt Assembly Pkg
Clamps
Protective Gloves
To Buy Protective Eyewear
ABS Cement Utility Knife
Cotton Swabs Stripsof scrap lumber for clamping
Drill
Nuts & Bolts
QTY ITEM POSITION
4 1/4"-20 x 3/4" Phillips Pan Head Machine Screw, Zinc Soft Window Frame to Half Door
4 1/4"-20 Hex Nut, Zinc Soft Window Frame to Half-Door
4 1/4" SAE Flat Washer, Zinc Soft Window Frame to Half-Door
6 #10-16 x 3/4" Phillips Oval Head Self Drilling Screw, Zinc Wind Deflectors to Windshield Frame

Thewindow frameisbolted to thetop bar of the
half-door. Thewind deflector must first be
assembled. Itisscrewedinto placeaongthe
windshiddframe.

1. Assemble Wind Deflector

Thewind deflectorsfit dong thesides of the
windshield frame, protecting the soft windowsfrom
thewind. Each deflector comesintwo pieces, a :
formed pieceand aflat pandl. Youwill gluethem Tools ang defiector pieces.
together, trimand drill holesfor mounting onthe E" m ‘}" mmﬁm w
windshied framewith self-tapping screws e

Leading Edge

A.) Pre-Assemble Parts

Theformed deflector fitsto theflat panel
smooth sideto smooth sidewiththeleading
edgeflush. Check theflat panel pebbleside
for imperfectionsto determine positioning of the
formed part. Pre-assembleprior togluingto
insure proper set up. Sometrimming/ truingto
fit may berequired.

B.) Apply Glue
Apply glueto theformed deflector piecesaong
the surfacesthat will contact theflat piece. Place
thepiecesinto the position you determined as
best

Top Edge” =

WOMBAT Assembly Manaal Appendix J: Soft Windows for Half-Doors Option Page 1



C.) Clamp the Pieces Together

D.) Clean Up Seams
After clamping usethe cotton swabsto
add or remove cement to ensureagood
bond ontheinner and outer seams.

L

E.) Allow Cement to Cure

F.) Score Flat Piece
After the cement hascured, removethe
clampsand usearazor knifeto scorethe
top and bottom edge of theflat piece using
theformed pieceasaguide.

G.) Break at Scores

Usepliersor visegripsto break the part at
the scores.

H.) Trim the Edges

Useadtility knifeto clean up theedges
along thebreaks.

) Smooth Bonded Edges

Apply ABStothe bonded edgesto make
auniform surface.

J.) Drill Mounting Holes

Drill 3equally spaced holesalongthe
leading edgefor mounting to thewindshield framewith the#10 sl f-drilling screws

WOMBAT Assembly Manaal Appendix J: Soft Windows for Half-Doors Option Page 2



3)

4.

5)

6.)

Position Window Frame and Mark for Drilling
Position Frameinwindow opening. Mark holesintop bar.

Drill Mount Holes
Drill /4" mount holesintop bar of haf-door frame.

Bolt Window Frame in Place

Bolt window frameto top edge of door using provided 1/4"'-20 x 3/4" Phillips Pan Head Machine
screws, washersand nuts.

Secure Velcro of window to velcro of half-door.

Install Wind Deflectors

A.) Mark Windshield Frame for Mounting Screws

Position plastic defl ector along thewindshield frame so that the door window is protected
whenthedoor isclosed. Mark position of screws.

B.) Drill and Install
Drill pilot holesin marked
postions. Ingtall deflectors . .
using the#10 self-drilling T Wind Deflegtar screwed into place

i

screws provided. Brethe Wiidshield frame,

%

The deflector shawn

15 an
ard will no ;
mabtch the curremnt

WOMBAT Assembly Manaal Appendix J: Soft Windows for Half-Doors Option Page 3



WOMBAT Assembly Manaal

Appendix K: Trannys, Tires, and Engines

Depending on your choice of engine, tiresize, and year of donor transmission, you may need to
exchangethetransmission for onewith adifferent ring and pinion for proper performance. Please
consult acompetent VW mechanicto assist inthisdecision.

Taller than stock tireschangethe effective gear ratio of thetransmission. To maintain equivalent
performancethe gear ratioin thetransmission must belowered and/or the engine power output
increased astireheight isincreased.

Pre-1968 swing axletransmissionshave a4.37 ring & pinion. IRStransmissions 1968-* 72 havea4.12
RP, 1973 and later havea3.88 RP. Re-built transmissionsarereadily availablewith your choiceof ring
and pinion for around $300.00.

Our prototype used a1973 chassiswithitsorigina 3.88 RPIRStransmission, a1776 cc, dua
carbureted performanceengine, and 29" tall Mickey Thompsontires. Thehigher horse power engine
compensated for the 3.88 RPand tall tires providing adequate power and acceleration. Whenusinga
stock 1600 cc enginewith anything taller than astock tirewe prefer a4.37 RPtransmission.

Our current shop demoisal1973 chassis, using theoriginal stock single carburetor 1600 cc dua port
engineand P235 75 R15tractiontires. Theorigina 3.88 RP’ 73 transmissionwiththisengineandtire
combination performed terribly. We swapped it for arebuilt 4.37RP transmiss on which solved most of
theproblem. It could till usealittle more power infourth gear. Wecould dothisby ether ingtalinga
custom closeratio fourth gear or upgrading theengine.

The correct matching of engine, transmission andtiresisascience. Please consult aprofessional.

Performance Formulae

Factors That Must Be Known Formulae courtesy of
1. Engine RPM (Revolutions per Minute) Oregon Performance Products

2. Tire Radius in Inches (Tire Diameter divided by 2) . POBox 1715
) - ) Hillsboro, OR 97123
3. Ring and Pinion Ratio
4T ission Gear Rati (503) 628-3409
- [ransmission ear Ratio i o ) http//www.spiretech.com/
5. Final Ratio = (Ring & Pinion Ratio x Transmission Gear Ratio) ~opshroud

6. Constant = 168
7. M.P.H. (Miles per Hour)

Formulato Determine MPH:
MPH = (RPM x Tire Radius) / (Final Ratio x 168)
Example: (4400 RPM x 16 inches) / {(4.59 x .88) x 168} = 70,400 / 675.36 = 104.2 MPH

Formula to Determine Cruising RPM
RPM = (MPH X Final Ratio x 168) / Tire Radius
Example: (65 MPH x (4/57 x .88) x 168) / 16 inches=43,898 / 16 = 2,743.6 RPM

Formula to Determine RPM Change when Shifting Up or Down:
(Present RPM / Present Transmission Gear Ratio) x Next Gear Ratio = New RPM

Example A, Shifting from 2nd (2.06) to 3rd (1.26) @ 4,400 RPM
(4400/2.06) x 1.26 = 2,135 x 1.26 = 2,691 RPM, a 1,709 RPM Drop.

Example B, Shifting from 4th (.88) to 3rd(1.26) @ 2,500 RPM
(2500/.88) x 1.26 = 2,840 x 1.26 = 3,579 RPM, a 1,079 RPM Rise.

WOMBAT Assembly Manaal Appendix K: Trannys, Tires and Engines Page 1



Some WOMBAT Customers have found this company to be quite helpful with their
transmission decisions:

Transform Company 800-508-7267 Phone
2105 Cowles Street 562-435-2966 Fax
Long Beach, CA 90813

Mail $3.00 for acatalog. Seetheir adin Hot VWS,
Quote from TRANSFORM COMPANY cata og:

Ever wonder why your Baja Bug, Thing, Manx, or Street Rail never has the
power it should? Gets poor mileage? Suffers early engine failure? The answer is
simple. When you installed those tall (27" to 33") tires, the effective gear ratiosin
the transaxle were changed dramatically. The stock ratios, so carefully chosen by
the factory to optimize the VW engine, are now working against you. Big Time.
The combination of bad ratios and greater wheel/tire moment of inertia commonly
results in a 25% loss of power when the same bad ratios that kill performance also
hurt mileage and engine life.

Fortunately, excellent performance is available with a well-planned change
of ratios. At TRANSFORM we specialize in Baja ratios and take pridein
providing effective, affordable solutions. We will take the time to analyze your
exact needs, as these vary greatly with type of vehicle, terrain, tire diameter, etc.
(please measure from ground to top of tire before you call.) Prices start as just
$299. Look at it thisway: the transaxle will pay for itself with added mileage and
engine life. The great performance isfree! All have great freeway drivability.
NOW ON SALE!

Price Ring 3d 4t Comment

Baja#l| $299 4.37 1.26 .93 Great for shorter (26"-28") tires
and/or small budgets.

Baja#2| $379 | 4.370r4.12 | 1.32 1.00 or 1.04| Low cost choiceif freeway rpmis
the problem.

Baja#3| $469 | 4.37o0r4.12 | 1.48 1.04 If stock 1% & 2™ ratios are OK
youwinbigin39& 4,

Baja#4| $489 4.86 1.32 .89 When more rpm is needed in 1% &
2" as well as 39 & 4™,

WOMBAT Assembly Manaal Appendix K: Trannys, Tires and Engines Page 2



WOMBAT Assembly Manaal
Appendix L: Fan Shroud Remote Air Intake System

The Fan Shroud Remote Air Intake System is a method to possibly improve your
Wombat engine’'s cooling air flow.

The stock VW engine fan cooling shroud normally mounts inside the sealed engine
compartment and pulls air in through the vents above therear deck lid. Itis
standard procedure on buggies and kitsto merely leave alarge clear area around the
engineto facilitate air intake for cooling. This seemsto beworking well. There have
been no problems.

Even so, it has come to our attention that there may be a potential for heat build up
intheenginearea.

The possible concerns could be
* A negativeair space under the car when moving,

» Warmair recirculating from below the engine to the intake when the car is not
moving

» Reduced efficiency of the fan because it does not have a defined space to pull
against.

To test this possibility, | obtained a short length of 6 inch flexible furnace pipe from
HomeBase, duct taped it to the shroud, and positioned the intake in the wheel well.

| have not noticed any improvement in the running of the car, but the heater airflow
was increased noticeably. | would recommend the system for that reason, and
peace of mind.

Hummbug Owner Hal Underwood and | discussed idea, and as he had his engine
out for other repairs, he went ahead and installed a more permanent version of the
intake system. Photos and a description of Hal’s system follow:

Hal mounted a 6-7" 90° Furnace Duct Elbow to the fan shroud. (Seefigures1 and
2.) Hethen clamped on ashort length of flexible duct to extend to the wheel well
where he secured it to aflange attached to aflat steel plate mount he had fabricated
and affixed to the Hummbug frame. A screen over the intake keeps out debris.
(Seefigure 3.)

The elbow may be attached to the fan shroud using rivets or sheet metal screws.
Usesiliconeto seal. Obvioudly the best time to mount the elbow to the shroud with
least hindrance is before the body isin place.

WOMBAT Assembly Manaal Appendix L: Fan Shroud Remote Air Intake System Page 1



Figure 1.

Detail view of Elbow installed
on the Air Shroud.

Figure 2.

SideView, Engineis mounted,
Body isin Place, Elbow is
installed on the Air Shroud.

Figure 3.
The Remote Air Intake.

WOMBAT Assembly Manaal Appendix L: Fan Shroud Remote Air Intake System Page 2



